Centrifugal Fan

Installation and Operation

Owner’s Manual

PNEG-163-04
Date: 11-26-07

PNEG-163-04




1. All wire connections

N

. Tip clearance on blade

w

. Fan blade torqued to torque specs

N

. Grill guard in place and tight

[&)]

. Fuse in place, extra fuse provided

o]

. Motor rotation correct

N

. Contactor engages properly

(o]

. Running amperage

9. Vibration

10. All fasteners tight

11. Indicator light

12. All decals and serial number tag
13. Aesthetic appearance

14. Manual

15. Manual Supplements for Double Inlet Fans

Model #:

Serial #:

Tester Signature:

Date:

PNEG-163-04 Centrigual Fan




Table of Contents

Contents
Chapter 1 Safety ... e 5
Safety GUIAEIINES ......uveeiiiiieiiec e e e e e e e e ee s 5
SaAfEly DECAIS ...t a e e e e e e e ea s 8
Roof Damage Warning and DisCIaimer ............oooiiiiiiiiiiiic e 9
Chapter 2 INStallation ... e 10
Pre-Installation ReqUIremMents ...... ... 10
Fan INStallation ...... ..o e e e 11
Electrical Installation ... 11
IS5 U o OSSPSR 12
Ground Rod Installation ... 13
Chapter 3 Fan Specifications ... 14
1750 rpm Fan Electrical Specifications ...........oooioiiiiiii e 14
3500 rpm Fan Electrical Specifications ... 15
L= LT I 10 =T 1= o T o OSSP 16
Discharge Bolt Pattern DIMENSIONS ........ooiuiiiiiiiiiiiiee e 17
Inlet CoNe DIMENSIONS ...ttt e e e e e e e e e e e e eee e e eeaaaeeeeaaaaanns 18
Fan Wheel DIMENSIONS .......uuiiiiiiiiiiee e ettt et e e e e e et e e e e e e e e e e e ssennnnneneeneeeeaaaaeenns 19
= T = T I I Yo o o S 20
L0 S F=T 01 1=T g B O T oY= - 11 T o S 21
FaN S AU o e e 21
L= LTS T UL I T0 1 o OSSP 21
Maintaining Grain QUAILY ...........ooiiiiiiiiiiii e e e 21
LCTr= 11T (o] =T [PPSR 22
Chapter 5 Maintenance and Troubleshooting .........ccccccccimmiimmiiiiicccccsssseeerrr e 23
Fan Wheel Removal & Installation ... 23
Fan Wheel Inspection & Maintenance ...........cccccuiiiiiiiiiiie e 24
Taper Bushing Torque ReqUIremMENtS .........cooooiiiiiiiiiiee e e e ee e 25
Fan Motor Removal & Installation ... 25
GENETAl INSPECHION ..oeeieiiiiiiee e e e e e e e e e e s e e e e e aaeaeeesseennnnssnnenes 25
Lubrication & BEaANNGS ......ccccuiiiiiiiiiiie e 26
Troubleshooting Charts ...........oiiiiiiiiiiie e e e e e e e e e aanes 27
Chapter 6 Parts ........ccccccccciiiiiiiiiii s srsssssc e e e s s s s s s s s ssssm s s n e e e e e e e e e s e e s s s amnRn e e e e e eeeseesrsnnnnneneneneeean 29
Main Assembly - 1750 rpmM FaNS .....cooiiiiiiece e 30
Main Assembly - 3500 rpmM FanS ......coooiiiiiecce s 35
Main Assembly - Single Inlet Direct Drive Fan .............cccooiiiiiiiieiii e 40
Main Assembly - Double Inlet Fan ... 41
Internal Bearing Arch Assembly - Double Inlet Fan ...........ccccooeeeiiiiiiiiie 42
Motor Drives - Double Inlet Fan ... 43
Shaft COUPIING ...t e e e e e e e e e e e e e e e e e e e e e e 44
Control Box SUD = ASSEMDIY ......uuiiiiiiiiiiiee e 45
Control Box Assembly - Single Phase 230 VOIt .........cccceeeiiiiiiiiiiiieeeee e, 46
Control Box Assembly - Three Phase 230 VOIt ..., 47
Control Box Assembly - Three Phase 460 VOIt .............ccooiiiiiiiiiiiiiiieeeeee e, 51
Motor Conduit ASSEMDIY .......uuuiiiiiiiiiieee e e e e e 56

PNEG-163-04 Centrifugal Fan



Table of Contents

Chapter 7 Schematics / Wiring DIagrams ..........cccccuvmiinmmminmsinssnsss s s s ssssssssnses 62
Wiring Schematic - 230 VOIt 1 PRaSe@ ........coouiiiiiiiiiiiieciee e 62
WIiring Diagram - CF-3-TC ...t nneas 63
Wiring Schematic - 230 VOIt 1 PRaSe@ .......ccoouiiiiiiiiiiiieie e 64
Wiring Diagram - CHS=3-TC ...ttt sttt e ae s 65
Wiring Schematic - 230 VOIt 1 PRaSe .......ccocuiiiiiiiiiiiicie e 66
Wiring Diagram - CF-5-1C, CF-7.5-1C, CHS-5-1C & CHS-7.5-1C .....ccccocoiiiiiiiiieeeee, 67
Wiring Schematic - 230 VOIt 1 PhaSe .......ccocuiiiiiiiiiiiieie e 68
Wiring Diagram - CF-10-1C & CHS-10-TC ....euiiiiiiieiie e 69
Wiring Schematic - 230 VOIt 1 PRaSE@ .......ccoouiiiiiiiiiiiie e 70
Wiring Diagram - CF-15-TC ... e 71
Wiring Schematic - 230 VOIt 3 PhaSse ........coccuiiiiiiiiiiiii e 72
Wiring Diagram - 230 VOIt 3 Phase ........ooiiiiiii e 73
Wiring Schematic - 460 VOIt 3 PhaSe ........ccccueiiiiiiiiiiiieiiee e 74
Wiring Diagram - 460 VOIt 3 Phase .........ooooiiiiiii e 75
(00 7o =Y g N o o L= 3 o [ G N S 76
Chapter 9 Warranty ........coccceiiimriis i s se s s s sas s e e ms s e ae s an e e a e s e e e nnnann s 77

PNEG-163-04 Centrifugal Fan




Safety Guidelines

1. SAFETY

This manual contains information that is important for you, the owner/operator, to know and
understand. This information relates to protecting personal safety and preventing equipment
problems. lt is the responsibility of the owner/operator to inform anyone operating or working in
the area of this equipment of these safety guidelines. To help you recognize this information, we
use the symbols that are defined below. Please read the manual and pay attention to these
sections. Failure to read this manual and it's safety instructions is a misuse of the equipment and

may lead to serious injury or death.

A DANGER

AWARNING

A CAUTION

CAUTION

NOTE

PNEG-163-04 Centrifugal Fan

This is the safety alert symbol. It is used to alert you
to potential personal injury hazards. Obey all safety
messages that follow this symbol to avoid possible
injury or death.

DANGER indicates an imminently hazardous situation
which, if not avoided, will result in death or serious
injury.

WARNING indicates a potentially hazardous situation
which, if not avoided, could result in death or serious
injury.

CAUTION indicates a potentially hazardous situation
which, if not avoided, may result in minor or moderate
injury.

CAUTION used without the safety alert symbol indicates
a potentially hazardous situation which, if not avoided,
may result in property damage.

NOTE indicates information about the equipment that
you should pay special attention to.



1. SAFETY

Follow Safety Instructions

Carefully read all safety messages in this manual and
safety signs on your equipment. Keep signs in good
condition. Replace missing or damaged safety signs.
Be sure new equipment components and repair parts
include the current safety signs. Replacement safety
signs are available from the manufacturer.

Learn how to operate the machine and how to use
controls properly. Do not let anyone operate without
instruction.

Keep your machinery in proper working condition.
Unauthorized modifications to the machine may
impair the function and/or safety and affect machine
life.

If you do not understand any part of this manual and
need assistance, contact your dealer.

Operator’s
Manual

Practice Safe Maintenance

Always lockout power source before servicing
equipment.

Understand service procedures before doing
work. Keep area clean and dry.

Never lubricate, service, or adjust machine while
it is in operation. Keep hands, feet, and clothing
from rotating belt and idlers.

Keep all parts in good condition and properly
installed. Fix damage immediately. Replace
worn or broken parts. Remove any build up of
grease, oil, or debris.

Prepare for Emergencies
Be prepared if fire starts.

Keep a first aid kit and fire extinguisher
handy.

Keep emergency numbers for doctors,
ambulance service, hospital, and fire
department near your telephone.

Keep Emergency Equipment
Quickly Accessible

PNEG-163-04 Centrifugal Fan



1. SAFETY

Wear Protective Clothing

Wear close fitting clothing and safety
equipment appropriate to the job. Hearing Protection

Ear Plugs or Muffs should be worn at all

times to protect ears from high noise
levels.

Safety glasses should be worn at all times Eye Protection
to protect eyes from debris.

Wear gloves to protect your hands from Gloves
sharp edges on plastic or steel parts.

Wear steel toe boots to help protect your  Steel Toe Boots
toes from falling debris.

A respirator may be needed if a hog house

has poor ventilation. Waste fumes can be Respirator
toxic.

Remove all jewelry.

Tuck in any loose or dangling shoe strings.

Long hair should be tied up and back. Hard Hat

Wear hard hat to help protect your head.

Install & Operate Electrical Equipment Properly

Electrical controls should be installed by a qualified
electrician and must meet the standards set by the
national electrical code and all local and state codes.

Disconnect and lock out all power sources before
installing wires/cables or servicing equipment.

Install & Operate Gas-Fired Equipment Properly

Fuel supply should be installed by a qualified gas
technician and must meet local and state codes for
gaseous fuel supplies.

Disconnect and lock out all fuel sources before
servicing equipment.

PNEG-163-04 Centrifugal Fan



1. SAFETY

SAFETY DECALS

Safety decals should be read and understood by all people in the grain handling area.

If a decal is damaged or is missing contact:
The GSI Group, Inc.

1004 E. lllinois St.

Assumption, IL 62510

Ph:(217)-226-4421

A free replacement will be sent to you.

AWARNING AIRFLOW

Stay clear of rotatin

blage. Blade could s%art /V\O-I :I H IV
automatically. Can cause

serious injury. Disconnect Part Number: DC-113
power before servicing. i Size: 4.75" x 1.625"

DC-1225 ; .
Located on painted inlet cone of

Part Number: DC-1225 fan housing

Size: 4.875" x 2.25"
Located on fan housing side near fan inlet. HIGH VOLTAGE.
¢ Will cause serious

injury or death.

ADANGER

HIGH VOLTAGE.
Will cause injury

A WARNING

* Lockout power
before servicing.
oc.izz¢ or death.

.- guard removed. Part Number: DC-1224 Lockout power

Size: 2.625" x 4.625" before servicing.
— Lockout/tagout T ) .
before servicing. Located on fan housing  part Number: DC-889
Part Number: DC-1749

side above motor & Size: 2.813" x 1.375"
Size: 1.75" x 3.75"

located on outside of Located inside control box.
Located on fan coupling guard on motor driven fans.

ROTATING SHAFT.

Do not operate with

control box lid.

IMPORTANT
IMPORTANT!
To Maintain Proper Working Conditions and Maximum speed: 1750 rpm
Avoid Possible Failure at Harvest Time, ]
Operate Motor Unit for 20 Minutes Each Do not operate fan above maximum speed.

Month.
Operation above maximum speed will

structurally damage fan blade and void
warranty.

Part Number: DC-163
Located on fan housing motor side.

DC-1544

Part Number: DC-1544

ROTATION Size: 4.00" x 6.00"

Located on fan housing motor side.

NOILV1IOd

Part Number: DC-219
Located on fan inlet cone.

PNEG-163-04 Centrifugal Fan



1. SAFETY

Roof Damage Warning and Disclaimer

CAUSED BY EXCESSIVE VACUUM OR INTERNAL
PRESSURE FROM FANS OR OTHER AIR MOVING
SYSTEMS. ADEQUATE VENTILATION AND/OR
“MAKEUP AIR” DEVICES SHOULD BE PROVIDED
FOR ALL POWERED AIR HANDLING SYSTEMS.
GSI DOES NOT RECOMMEND THE USE OF
DOWNWARD FLOW SYSTEMS (SUCTION).
Excessive vacuum (or pressure) may SEVERE ROOF DAMAGE CAN RESULT FROM
damage roof. Use positive aeration ANY BLOCKAGE OF AIR PASSAGES. RUNNING

A CAUTION ' GSI DOES NOT WARRANT ANY ROOF DAMAGE

system. Make sure all roof vents are

open and unobstructed. Start roof FANS DURING HIGH HUMIDITY/COLD WEATHER
fans when supply fans are started. CONDITIONS CAN CAUSE AIR EXHAUST OR
Do not operate when conditions exist INTAKE PORTS TO FREEZE.

that may cause roof vent icing.

DC-969

A CAUTION A

This product has sharp edges! These sharp edges may cause serious injury. To avoid injury
handle sharp edges with caution and use proper protective clothing and equipment at all times.

General Safety Statements

Thank you for choosing a GSI Group product. It is designed to give excellent performance and
service for many years.

It is the plan of The GSI Group to improve its product whenever possible and practical to do so.
We reserve the right to change, improve, and modify products at any time without obligation to
make changes, improvements, and modifications on equipment sold previously.

The principal concern of The GSI Group Inc. (“GSI”) is your safety and the safety of others
associated with grain handling equipment. This manual is written to help you understand safe
operating procedures, and some of the problems that may be encountered by the operator or
other personnel.

As owner and/or operator, it is your responsibility to know what requirements, hazards and
precautions exist, and to inform all personnel associated with the equipment, or who are in the
dryer area. Avoid any alterations to the equipment. Such alterations may produce a very
dangerous situation, where serious injury or death may occur.

THIS MANUAL DESCRIBES THE OPERATION OF THE CENTRIFUGAL FAN. THIS

PRODUCT IS IDEAL FOR THE CONDITIONING OF CORN, SOYBEANS, AND OTHER
SELECT GRAINS. ANY OTHER USE IS CONSIDERED A MISUSE OF THE PRODUCT.

PNEG-163-04 Centrifugal Fan 9



2. INSTALLATION

Pre-Installation Requirements

Foundation

Use the dimension illustration in the specifications section of this manual to determine the
physical size of the fan to be installed. Use the dimensions shown to determine the position of
the fan installation with respect to other equipment.

For proper operation of your fan, the unit is to be mounted on a level pad. The fan should not be
anchored to the pad, but it should be allowed to “float” on the pad.The fan pad should be offset
2.00" below the top of the bin foundation. Refer Figure 3F on Page20 in the specifications section
of this manual for recommendations of pad placement with respect to various catalog transition
ducts.

Transition

The transition duct should be all metal construction, with a gradual angle to the rectangular
opening in the bin wall. The duct should allow for a smooth transition with minimal resistance of
the airflow from the fan discharge to the bin plenum. Keep the entrance of the plenum as clear
as possible from obstructions by floor support.

Roof Exhaust

Adequate exhaust air openings in the roof are required to prevent any additional back pressure
from building in the bin. See “Roof Damage Warning” on Page 9.

Power Supply

Adequate power must be supplied to the fan for reliable operation. Consult the local power
company and have a representative survey the installation. Only the power company can ensure
that their system is sized properly to provide adequate service to the installation and new
equipment.

Wire Size

Undersized wire can lead to voltage drop which causes motor overheating and shortened motor
life. Use the electrical specifications chart in this manual to size the supply wire according to the
horsepower of the fan and the distance to the power supply. Refer to the “Fan Specifications”
on Page 14 to find the full load current of the motor for a given fan size. The full load current can
also be found on the motor nameplate.

Service Disconnect

Each fan motor must be supplied with an independent power circuit, equipped with a fused
disconnect switch. Locate this switch near the unit, as the power should be shut off before
servicing the fan.

It is the customer’s responsibility to provide a fused disconnect and motor overload protection.
These must be properly sized and connected to allow proper motor operation. Failure to provide
these components could cause severe motor damage and void the manufacturer’s warranty.

10 PNEG-163-04 Centrifugal Fan



2. INSTALLATION

Fan Installation

1. Remove packaging materials and inspect fan for any shipping damages. Report these at
once to the shipper.

2. Check all fasteners on the fan to make sure they are tight (fasteners may loosen during
shipment). Tighten any loose fasteners, check for proper clearance and retighten.

3. Check all electrical connections that may have loosened during shipment.

4. Rotate the fan wheel. Wheel should rotate freely and should not make contact with the
housing sides or inlet cone.

5. Place fan in proper location on the fan pad. Attach fan to transition duct and seal connection
with caulk.

6. Check all joints and seams around the lower part of the bin. Verify that these are well sealed
to prevent air leakage from the bin plenum. Inspect the transition duct as well. Seal any
leaks that may be present to prevent air losses that reduce fan efficiency.

7. Level fan. Fan pad should be poured flat and level, however, it may be necessary to adjust
the legs provided on the fan housing to level the fan. The legs should be adjusted so that
when level all five legs touch the pad. Fans not resting on support legs may have excess
vibration which can lead to premature wear and tear on fan components.

A DANGER A

Always disconnect and lock out power before working on or around fan.

Important: Electrical installation must be performed by a qualified electrician, in
accordance with National and local electrical codes. Any violation of electrical
wiring codes could jeopardize the warranty.

Electrical Installation

1. Verify that the incoming power supply has been deemed adequate by the local power
company.

2. Verify that the wiring supplying power to the fan is sized correctly for the distance away from
supply and fan horsepower. (See tables in specification section on Page 14)

3. Verify that the safety disconnect is installed and sized correctly for the fan size. (See tables
in specification section on Page 14)

4. Install a machine to earth ground for each individual fan. Refer to the “Ground Rod
Installation” on Page 13.

5. The following wires must be supplied to each fan.Units without control transformers require
a separate neutral and earth ground connection.

1PH 230V L1,L2,N, G
3PH 230V L1,L2,L3,N, G
3PH 230V with optional transformer kit L1,L2,L3,G
3PH 460V/575V L1,L2,L3,G

6. The starter controls require 115VAC power to operate. On 230 Volt 3 Phase units, this
power is supplied by L1 to neutral.

PNEG-163-04 Centrifugal Fan 1"



2. INSTALLATION

A CAUTIONA

The voltage between L1 and N must be 115VAC. Any other voltage will cause damage to
equipment.

Check this voltage before starting unit. If voltage is not within 105 - 125VAC, check for proper
voltage on L2 or L3 and move to appropriate leg. If voltage is not acceptable, install a 0.25 KVA
step-down transformer.

Note: Grounded B and some open delta power supplies will require this transformer kit.

Final Check

Check to make sure all safety guards are in place and not damaged. Replace damaged parts.
Check to make sure all decals are visible and not damaged. Replace damaged decals.
Check to make sure all control boxes are closed and no wiring is exposed.

Test Run

When the fan is completely installed, the unit will need to be checked for proper rotation. Provide
power to the fan controls and start the fan momentarily. Make sure that the fan wheel rotation is
in the direction that the decal on the fan housing illustrates. If the decal is missing, note that the
wheel should operate counterclockwise when viewed through the inlet guard on standard
construction fans. If the wheel is rotating the wrong direction, have your electrician correct the
wiring.

#6 or approved size
bare copper ground wire

Use a #6 or approved size bare copper ground wire.Install a 5/8" diameter
8' long copper-clad ground rod, 2' away from the foundation and 1' below the
surface of the ground or in accordance with local requirements.

Figure 2A

12

PNEG-163-04 Centrifugal Fan



2. INSTALLATION

Machine to Earth Ground

It is very important that a machine to earth ground rod be installed at the fan. This is true even if
there is a ground at the pole 15 feet away. This ground needs to be as close to the fan as
possible, but no more than 8 feet away. The ground rod should be connected to the fan control
panel with at least a #6 solid bare copper ground wire, or in accordance with local requirements.
The machine to earth ground provides additional safety if there is a short. It also provides the
grounding necessary for long life and operation of the solid state circuit boards used on control
circuits and the electronic ignition systems.

Previously Installed Units

It is recommended that previously installed units be checked to see that a machine to earth
ground has been installed by an electrician.

Ground Rod Installation
Proper Installation of the Ground Rod

(Ground rods and wires are not supplied). It is recommended that the rod not be driven into dry
ground. The following steps ensure proper ground rod installation:

1. Dig a hole large enough to hold 1 to 2 gallons of water.
2. Fill hole with water.

3. Insert rod through water and jab it into the ground.

4

. Continue jabbing the rod up and down, the water will work its way down the hole, making it
possible to work the rod completely into the ground. This method of installing the rod gives
a good conductive bond with the surrounding soil.

5. Connect the bare copper ground wire to the rod with the proper ground rod clamp.
6. Connect the bare ground wire to the fan control boxes with a grounding lug.

7. Ground wire must not have any breaks or splices. Insulated wire is not recommended for
grounding.

Dig a hole large enough to hold 1 or 2
gallons of water.

Work the ground rod into the earth until it
is completely in the ground.

PNEG-163-04 Centrifugal Fan 13



3. FAN SPECIFICATIONS

1750 rpm Fan Electrical Specifications

1750 rpm Fan Electrical Specifications

Fan 3 5 7112 10

Horsepower
Phase 7 3 1 3 7 3 7 3
Volts 230 | 230 | 460 | 575 | 230 | 230 | 460 | 575 | 230 | 230 | 460 | 575 | 230 | 230 | 460 | 575
Full Load 17 | 96| 48 | 39| 28 | 152 | 76 |61 | 40 | 22 | 11| 9 | 50 | 28 | 14 | 1
Current (Amps)
g?émum Wire Copper Wire Copper Wire Copper Wire Copper Wire
50' Run 12 [ 14 | 14 | 14 | 10 | 14 | 14 | 14 | 8 | 10 | 14 | 14 | 6 | 10 | 14 | 14
100’ Run 12 | 14 | 14 | 14 | 8 | 12 | 14 | 14 | 8 | 10 | 14 | 14 | 6 | 10 | 14 | 14
200' Run 8 | 12 | 14 | 14 | 6 | 10 | 14 | 14 | 4 | 8 | 14 | 14 | 4 | 6 | 12 | 14
300' Run 6 | 10 | 14 | 14 | 4 8 | 14 | 14 | 3 | 6 | 12 | 14 | 2 | 4 | 10 | 12
I\S/Iilzrlmum Wire Aluminum Wire Aluminum Wire Aluminum Wire Aluminum Wire
50' Run 0121212 8 ] 12 [12] 12| 6 |10 12] 12| 4 | 8 | 12 [ 12
100’ Run 8 | 12| 12 | 12| 6 | 10 | 12 | 12| 6 | 8 | 12 | 12| 4 | 8 | 12 | 12
200" Run 6 | 10| 12 | 12 | 4 8 | 12 | 12| 3 | 6 | 12| 12| 2 | 4 | 10 | 12
300" Run 4 | 8 | 12| 12 | 3 6 | 12 | 12 | 1 4 | 10 12| 0 3| 8 |10
Fuse Size 30 | 15| 8 | 6 | 50| 25 | 12 | 10 | 70 | 40 | 20 | 15 | 90 | 45 | 25 | 20
(Slow Blow)
Breaker Size 50 | 15 | 15 | 15 | 70 | 30 | 15 | 15 | 100 | 40 | 20 | 15 | 125 | 50 | 30 | 20

* Based on NEC Tables 430 - 148 & 430 - 150

Fan 15 20 25 30 40 50

Horsepower
Phase 1 3 3 3 3 3 3
Volts 230 | 230 |460 | 575 | 230|460 |575|230|460|575|230|460|575|230|460|575| 230 | 460 |575
Full Load
Current (Amps) | 65 42 21 17 | 54 | 27 | 22 |68 | 34 | 27 | 80 | 40 | 32 (104 52 | 41 | 130 65 52
Minimum Wire ) ) ) ) ) )
Size Copper Wire Copper Wire | Copper Wire | Copper Wire | Copper Wire Copper Wire
50' Run 4 6 10|12 | 4 |10|10| 4| 8 |10| 3 8 8 1 6 | 6 00 4 6
100' Run 4 6 10|12 | 4 |10|10| 4| 8 |10 | 3 8 8 1 6 | 6 00 4 6
200' Run 3 4 10|12 | 4 |10|10| 3| 8 |10 | 3 8 8 1 6 | 6 00 4 6
300' Run 1 4 10 | 10 3 8 |10 2| 6 8 1 6 8 0|6 |6 00 4 6
g?émum Wire Aluminum Wire Aluminum Wire |Aluminum Wire| Aluminum Wire [Aluminum Wire|  Aluminum Wire
50' Run 2 4 10 | 10 3 8 |10 |2 | 6 8 1 6 8 |00 | 4 | 4 | 0000 2 4
100' Run 2 4 10 | 10 3 8 |10 2| 6 8 1 6 8 |00 | 4 | 4 | 0000 2 4
200' Run 1 3 8 10 2 8 |10 | 1 6 8 0 6 8 |00 | 4 | 4 | 0000 2 4
300' Run 00 1 6 8 0 6 8 |00 4 6 |00 | 4 6 |000| 4 | 4 | 0000 2 4
Fuse Size 125 | 70 | 40 | 30 | 90 | 45| 40 |110| 60 | 45 [125| 60 | 50 [175]| 80 | 70 | 200 100 | 80
(Slow Blow)
Breaker Size 175 | 70 | 40 | 30 | 90 | 50 | 40 |110| 60 | 50 [125| 60 | 50 [175]| 80 | 70 | 200 100 | 80

* Based on NEC Tables 430 - 148 & 430 - 150

Important: The values listed in this chart are recommendations only. Electrical
installation must be performed by a qualified electrician, in accordance with
National and local electrical codes. Any violation of electrical wiring codes
could jeopardize the warranty.

14 PNEG-163-04 Centrifugal Fan



3. FAN SPECIFICATIONS

3500 rpm Fan Electrical Specifications

3500 rpm Fan Electrical Specifications

Fan Horsepower 3 5 7112 10

Phase 1 3 1 3 1 3 1 3

Volts 230 | 230 | 460 | 575 | 230 | 230 | 460 | 575 | 230 | 230 | 460 | 575 | 230 | 230 | 460 | 575
Full Load Current |17 | 96 | 48 | 39| 28 |152| 76 | 64 | 40 | 22 | 11 | o | 50 | 28 | 14 | 11

(Amps)

Minimum Wire ) ) ) )

Size Copper Wire Copper Wire Copper Wire Copper Wire

50' Run 12 14 14 14 10 14 14 14 8 10 14 14 6 10 14 14
100' Run 12 14 14 14 8 12 14 14 8 10 14 14 6 10 14 14
200' Run 8 12 14 14 6 10 14 14 4 8 14 14 4 6 12 14
300' Run 6 10 14 14 4 8 14 14 3 6 12 14 2 4 10 12
I\S/Ii;l}mum Wire Aluminum Wire Aluminum Wire Aluminum Wire Aluminum Wire

50' Run 10 12 12 12 8 12 12 12 6 10 12 12 4 12 12
100' Run 8 12 12 12 6 10 12 12 6 8 12 12 4 8 12 12
200' Run 6 10 12 12 4 8 12 12 3 6 12 12 2 4 10 12
300" Run 4 8 12 12 3 6 12 12 1 4 10 12 0 3 8 10
Fuse Size 30 | 15| 8 | 6 | 50 | 25 | 12 |10 | 70 | 40 | 20 | 15 | 90 | 45 | 25 | 20
(Slow Blow)

Breaker Size 50 15 15 15 70 30 15 15 100 | 40 20 15 125 | 50 30 20

* Based on NEC Tables 430 - 148 & 430 - 150

Fan Horsepower 15 20 30 40 50
Phase 3 3 3 3 3
Volts 230 | 460 | 575 | 230 | 460 | 575 | 230 | 460 | 575 | 230 | 460 | 575 | 230 | 460 | 575
(F/:\‘ri'q'r;;’;"f’ Current 42 | 21 | 17 | 54 | 27 | 22 | 80 | 40 | 32 | 104 | 52 | 41 | 130 | 65 | 52
Minimum Wire Size Copper Wire Copper Wire Copper Wire Copper Wire Copper Wire
50" Run 6 10 12 4 10 10 3 8 8 1 6 6 00 4 6
100' Run 6 10 12 4 10 10 3 8 8 1 6 6 00 4 6
200' Run 4 10 12 4 10 10 3 8 8 1 6 6 00 4 6
300' Run 4 10 10 3 8 10 1 6 8 0 6 6 00 4 6
Minimum Wire Size Aluminum Wire Aluminum Wire Aluminum Wire Aluminum Wire Aluminum Wire
50" Run 4 10 10 3 8 10 1 6 8 00 4 4 0000 2 4
100" Run 4 10 10 3 8 10 1 6 8 00 4 4 0000 2 4
200' Run 3 8 10 2 8 10 0 6 8 00 4 4 0000 2 4
300' Run 1 6 8 0 6 8 00 4 6 000 4 4 0000 2 4
;:SulzsvSBI»IZ(fw) 70 | 40 | 30 | 90 | 45 | 40 | 125 | 60 | 50 | 175 | 80 | 70 | 200 | 100 | 80
Breaker Size 70 40 30 90 50 40 125 60 50 175 80 70 200 | 100 80

* Based on NEC Tables 430 - 148 & 430 - 150

Important: The values listed in this chart are recommendations only. Electrical
installation must be performed by a qualified electrician, in accordance with
National and local electrical codes. Any violation of electrical wiring codes
could jeopardize the warranty.

PNEG-163-04 Centrifugal Fan 15



3. FAN SPECIFICATIONS

Fan Dimensions

G
" J -
e e
= 7 1
< ) L ] T J—&\:/‘ ) ‘
,/
L o o |
- : I J e
- E 1]
z
Minimum Leg Height (Z) = 1.875"
Figure 3A

1750 rpm Fan Housing Dimensions

FAN A B Cc D E F G H | J K L M N

CF-3 44 |37.875|25.094 (15.313|30.813|23.593 | 13.5 [32.094|15.688 |28.813 |15.313|19.656 | 24.875 |26.125
CF-5 [48.563| 42 |27.719|17.063|34.688| 27.25 | 14.25 |36.125|16.438 | 32.563 | 17.063 | 21.968 | 27.375 | 29.125
CF-7.5 [48.563| 42 |27.719(17.063|38.438| 27.25 18 |36.125]20.188 |36.313 |17.063 |21.968 | 27.375 | 29.125
CF-10 53 |45.938|30.125|18.406|38.625[29.875|17.438 | 40.094 | 19.781 | 35.844 | 18.406 | 24.656| 30 31.75
CF-15 53 |45.938|30.125|18.406|40.063 | 29.875|18.875|40.094 | 21.219 | 37.281|18.406 | 24.656| 30 31.75
CF-20 |58.906 |50.563 | 33.34 |20.094 |45.438 | 33.25 | 19.563 |44.438 | 21.813 |42.906 | 20.094 | 27.281 | 33.625|35.125
CF-25 |58.906 |50.563 | 33.34 |20.094 | 47.75 | 33.25 |21.875|44.438 | 24.063 |45.125|20.094 | 27.281 | 33.625|35.125
CF-30 |64.406| 55.75 |36.219| 22.25 |47.688 | 33.25 |21.875|49.844 |24.125| 45.25 |22.313|30.532| 36.5 |38.375
CF-40 |64.406| 55.75 |36.219| 22.25 | 49.5 | 33.25 |23.688 |49.844 | 25.938 |47.063 |22.313 30.532| 36.5 |38.375
CF-50 |64.406| 55.75 |36.219| 22.25 |50.625| 33.25 | 25.25 (49.844 | 27.5 |48.625|22.313|30.532| 36.5 |38.375

CCFF'_S:O%' 56.498 | 51.756 | 32.938 | 22.688 |90.625 | 33.25 | 44 | 42.5 |46.532|89.563 |22.688|25.089| 33.5 |35.125
3500 rpm Fan Housing Dimensions
FAN A B c D E F G H I J K L M N

CHS-3 |30.031|29.813[17.375|12.813|27.188| 16.5 | 8.125 |24.156(10.281|25.375|12.813|14.156| 16.5 |17.875
CHS-5 |30.031(29.813|17.375|12.813|28.969| 16.5 10 |24.156|12.156 | 27.25 |12.813|14.156| 16.5 [17.875
CHS-7.5 |36.375(33.375|20.875|13.281(29.938| 19 10 |27.688|12.219(28.219|13.281|17.219| 20.5 | 21.75
CHS-10 [36.375|33.375|20.875[13.281|30.938| 19 11 [27.688(13.219|29.219(13.281|17.219| 20.5 | 21.75
CHS-15 |36.375|33.375(20.875(13.28132.938| 19 13 |27.688|15.219(31.219|13.281|17.219| 20.5 | 21.75
CHS-20 44 |137.875|25.094 |15.313|37.813|23.563 | 12.563 | 32.094 | 14.75 | 35.813 |15.313 | 19.656 | 24.875 | 26.125
CHS-30 44 |37.875|25.094 |15.313|39.313|23.563 | 14.063 [ 32.094 | 16.25 |37.313 | 15.313 | 19.656 | 24.875 | 26.125
CHS-40 44 137.875|25.094 |15.313 | 41.75 |23.563| 16.5 [32.094|18.688| 39.75 |15.313|19.656 | 24.875|26.125
CHS-50 [48.563| 42 |27.719(17.063|41.125| 27.25 | 15.75 |36.125|17.938| 39 |[17.063|21.968|27.375|29.125

Note: All dimensions in inches to nearest 1/32".
Add 8.125" to ‘A’ dimension for 3500 rom fans with control boxes.

16 PNEG-163-04 Centrifugal Fan



3. FAN SPECIFICATIONS

Discharge Bolt Pattern Dimensions

1

c

lLM il

I
A

Figure 3B

1750 rpm Discharge Dimensions

FAN A B c D E F G H I J
CF-3 1531 | 4688 | 5906 | 5906 | 7.094 | 1.094 | 0875 | 2406 | 7.844
CF-5 1.813 | 5125 | 8438 | 8438 | 5218 | 0875 | 0.75 2.75 8.031
CF-7.5 1.813 | 5125 | 8438 | 8438 | 5218 | 0875 | 0.75 3.75 9.906
CF-10 1.594 35 1.5 11.5 3344 | 0813 | 0688 | 375 9.594 | 10.563
CF-15 1.594 35 1.5 11.5 3344 | 0813 | 0.688 575 | 10.313 | 11.281
CF-20 1656 | 8156 | 8469 | 8469 | 8.188 0.75 0.75 5.75 105 | 11.656
CF-25 1656 | 8.156 | 8.469 | 8469 | 8.188 0.75 0.75 575 | 11.656 | 12.813
CF-30 1281 | 8188 | 8438 | 8438 | 8.156 0.75 0.75 575 | 11.656
CF-40 1281 | 8188 | 8438 | 8438 | 8.156 0.75 0.75 575 | 12.563
CF-50 1281 | 8188 | 8438 | 8438 | 8156 075 0.75 575 | 13.344
CF-30D-CF-50D| 1.313 | 8031 | 8438 | 8438 | 8219 | 0656 | 0813 | 3.0* | 22.906
* 4 holes @ 6.00" Spacing
3500 rpm Discharge Dimensions
FAN A B c D E F G H I J
CHS-3 1625 | 4313 | 4125 | 4125 | 4.063 1 0.781 2 5.125
CHS-5 1625 | 4313 | 4125 | 4125 | 4.063 1 0.781 2 6.094
CHS-7.5 1625 | 3.531 4.75 4.75 6 1.094 | 0.875 2 6.094
CHS-10 1625 | 3.531 4.75 4.75 6 1.094 | 0.875 2 6.094
CHS-15 1625 | 3.531 4.75 4.75 6 1.094 | 0.875 2 6.094
CHS-20 1531 | 4688 | 5906 | 5906 | 7.094 | 1.094 | 0.875 | 2406 | 7.375
CHS-30 1531 | 4688 | 5906 | 5906 | 7.094 | 1.094 | 0875 | 2.781 | 8.125
CHS-40 1531 | 4688 | 5906 | 5906 | 7.094 | 1.094 | 0.875 | 3.063 | 9.344
CHS-50 1.813 | 5125 | 8438 | 8438 | 5219 | 0875 | 075 | 3.063 | 8.781

Note: All dimensions in inches to nearest 1/32".

PNEG-163-04 Centrifugal Fan




3. FAN SPECIFICATIONS

Inlet Cone Dimensions

D

o

D A R
(B.C) (0.D) (0.D)
v ﬁ
Figure 3C
Size Painted Part A B c D Hole Size Number of
Number Holes
15 C-7743 18.625 4.000 10.375 9.875 0.688 8
18 C-7745 22.750 5.388 12.625 21.750 0.875 16
22 C-7747 27.125 6.750 15.625 26.125 0.875 16
24 C-7749 30.500 7.250 17.000 29.125 1.000 16
27 C-7751 33.125 8.000 18.813 31.750 1.000 16
30 C-7753 36.500 9.000 21.125 35.125 1.000 16
33 C-7754 38.750 10.000 23.063 38.376 1.000 16

Add suffix to painted part number for correct color. “-Y” = YELLOW, “-R” = RED,
“-0” = ORANGE

Inlet Cone to Wheel Clearances

—W +—— OVERLAP

WHEEL GAP
FRONT “ »
PLATE The “GAP” between the cone and wheel

should be equal distance all around the
cone’s inner edge.

L
, —

OVERLAP
The “OVERLAP” of the wheel over the
cone should be a minimum distance to

>—>

G allow free rotation without interference.
T~ NLET
CONE
Figure 3D

PNEG-163-04 Centrifugal Fan



3. FAN SPECIFICATIONS

Fan Wheel Dimensions

3
3
A B I
(0.D) (1.D.)
£
3
Y
e c ——
Figure 3E
Fan Model W;‘:r‘:',\ﬁls;eb?rbfy Size A B c
1750 rpm Fans
CF-3 CH-6878 22 23.000 15.875 4.956
CF-5 C-956 24 25.250 17.188 5.938
CF-7.5 C-957 24 25.250 17.188 8.875
CF-10 C-8533 27 27.625 19.000 8.375
CF-15 C-960 27 27.625 19.000 9.750
CF-20 CH-2076 30 30.625 21.313 9.625
CF-25 C-2046 30 30.625 21.313 10.750
CF-30 C-7319 33 33.156 23.428 9.000
CF-40 C-7320 33 33.156 23.428 11.625
CF-50 C-8517 33 33.156 23.428 13.500
3500 rpm Fans

CHS-3 FH-5464 15 15.500 10.625 2.875
CHS-5 FH-5465 15 15.500 10.625 4.750
CHS-7.5 FH-5466 18 18.750 12.750 3.000
CHS-10 FH-5467 18 18.750 12.750 4.000
CHS-15 FH-5468 18 18.750 12.750 6.000
CHS-20 FH-5469 22 23.000 15.875 3.938
CHS-30 FH-5470 22 23.000 15.875 5.938
CHS-40 FH-5758 22 23.000 15.875 7.875
CHS-50 FH-5852 24 25.250 17.188 6.938

* Wheel Assembly is Blade and Bushing

PNEG-163-04 Centrifugal Fan

19



3. FAN SPECIFICATIONS

Fan Pad Location

Fan pad should be perpendicular to bin wall. Fan discharge centerline should lie on bin
centerline. Recommended thickness or pad is 4.00" minimum. Top surface of pad should be
2.00" below bin foundation. Fans with downwind heaters require fan pad to be 48.00" wide and
add 33.00" onto length (D).

Important: Fan pad and fan must be level and smooth for proper operation. Vibration
problems can result from improper fan leveling.

Bin Side Wall s |
£ |
o
"'6 |
2l A
‘:U:J |
. . c |
Dimension Edge 8
from Bin Side Wall B — >
Y
A TR-7049
A = 45" without heater
TR-4734 i A = 78" with downwind heater
A=20" D B=13"
B=10" C =48"
C =40" D =52"
D =40" !
TR-6207
TR-7048 Li C;»J A = 42" without heater
A =45" A = 78" with downwind heater
B=10" B=13"
C=40" C =48"
D =48" D =60"
TR-6918 & TR-6919 TR-6853 (double inlet) TR-6958

A = 32" without heater A = 54" without heater A = 55" without heater
A = 65" with downwind heater A = 88" with downwind heater A = 85" with downwind heater

B=13" B =28" B=13"

C =48" C =100" C=48"

D = 52" D = 60" D = 60"
Figure 3F

20 PNEG-163-04 Centrifugal Fan



4. OPERATION

After initial installation and also prior to using the unit each season, check the operation to ensure
proper functioning, adjustment, and reliability.

Fan Start-Up

1. Make certain the unit is properly installed and connected, as described within the
installation section of this manual. All air passage joints and seams must be well sealed.

2. With main power supply turned OFF, rotate the wheel by hand to make certain it turns freely
without contacting the housing or inlet cone.

3. Open roof doors to allow airflow at all times when fan is operating.

Important: Refer to roof damage disclaimer in the safety section of this manual.

4. Turn ON main power disconnect switch.

AWARNING A

Make certain all guards and covers are securely in place.

5. Press the fan START button and check the following:

a. Check direction of wheel rotation. Correct if needed by following the instructions on the
motor.

b. Check to make sure the wheel comes to full operating speed in less than 10 seconds.
If there is any doubt as to proper operation, check the current draw of the motor. The
motor amperage should not exceed the maximum full load Amps listed on the motor
nameplate.

Fan Shut-Down
1. Press the fan STOP button on units equipped with motor controls.
2. Shut OFF electrical power at main and at disconnect.

3. Close the roof openings and cover fan inlet to prevent harmful back-draft air currents from
passing through the grain and to avoid grain infestation from rodents and insects.

Maintaining Grain Quality

To properly maintain the quality of stored grain, it is necessary to keep the grain dry, cool and
insect free. Any one of these problems can contribute to spoilage. Wet, warm grain promotes
insect growth as well as grain spoilage. Cool, dry grain can keep for long periods of time.

It is recommended that the grain be kept cool (avoid freezing as freezing can reduce quality).
Grain should be cooled through the fall and winter, warmed in the spring and summer.

Important: Conditions and requirements may vary from area to area. Contact the local
agriculture extension office or state AG. University for more exact guidelines.

PNEG-163-04 Centrifugal Fan 21



4. OPERATION

Grain Storage

Average grain temperature should be above 35°F in the winter and below 65°F in the summer.
Always try to keep the grain within 10 - 15°F of the average monthly outside temperature. This
means grain may need to be aerated on warm days during the winter to stay above 35°F when
freezing temperatures are predominate. During the summer it may be necessary to aerate the
grain on cool nights, so the 65°F temperature is not exceeded during the hot days of summer.

If the grain is to be stored more than one year, it has to be recooled the following fall and winter,

repeating the process as long as the grain is in storage. Frequent and regular inspection (at
least weekly during fall and spring) is the best prevention against grain spoilage.

PNEG-163-04 Centrifugal Fan



5. MAINTENANCE AND TROUBLESHOOTING

A DANGER A

Always disconnect and lock out power before working on or around fan.

Fan Wheel Removal & Installation

The fan wheel is secured to the motor shaft by the use of a taper-lock bushing, motor shaft key,
and capscrews. The size, quantity, and torque of capscrews required will depend on the model
of the fan.

ACAUTION A

Although the taper-lock method of retaining the wheel onto the motor shaft is very
simple and obvious, it is essential that the following points be read carefully and fully
understood, as improper installation can result in serious or fatal injury caused by a
loose, fast flying wheel.

THREADED BUSHING HOLES: The threaded holes within the bushing are provided for
disassembly purposes only. Do not attempt to use these holes for reassembly, as they
will not allow the parts to become locked onto the shaft, thereby causing an extremely
hazardous operating condition.

CLEARANCE HOLES: When reassembling parts, the capscrews must be installed
through the UNTAPPED CLEARANCE HOLES to cause the wheel to be pulled forward
onto the tapered bushing, thus locking the parts securely onto the motor shaft. Refer to
text for assembly details.

Removal

1. LOCK-OUT THE MAIN POWER SUPPLY and remove the fan guard and inlet cone.

2. Remove the three capscrews from the clearance holes in taper-lock bushing. Inspect for
thread damage and set aside for later reinstallation (do not use these bolts for Step 3.,
bushing removal).

3. Install two Grade 5 (or better) capscrews into the THREADED HOLES in the bushing and
turn them in by hand until they bottom against the front surface of the wheel. These
capscrews should not be used for reassembly, as some thread distortion could occur
during the removal operation. Grade 5 screws are marked with three 120° spokes on the
head and are more durable than low strength unmarked bolts.

Note: Do not attempt to use low strength (unmarked) bolts to remove the bushing, as the bolts
may break off.

4. Block wheel to prevent it from turning, and GRADUALLY TURN IN THE CAPSCREWS (up
to 1/4 turn at time), until the wheel breaks loose from the bushing and motor shaft. Carefully
remove bushing and wheel. (With the wheel free from the bushing, a wheel puller can be
used to pull the bushing off of motor shaft, if required.) Reattach bushing onto wheel to
prevent the loss of parts and also to maintain the original alignment of bushing to wheel.
Inspect wheel and bushing at this time, looking for any cracks, thread or bolt damage,
warpage, etc. Consult your dealer or the factory for any questions concerning damage.

PNEG-163-04 Centrifugal Fan 23



5. MAINTENANCE & TROUBLE SHOOTING

Installation

1. Carefully clean motor shaft, key, bushing and bore of wheel. MAKE SURE MAIN POWER
IS LOCKED OUT, and that shaft and key are completely free of rust and burrs. DO NOT
lubricate the bushing or capscrews. CHECK AND MAKE SURE ALL MOTOR MOUNT
BOLTS ARE PROPERLY TIGHTENED. Before installing the wheel, check the following:

a. All foreign material should be removed from the wheel.

b. Carefully inspect the wheel weldment and hub casting for damage, cracks, or other
defects. Contact the factory if there is any question regarding the structural integrity of
the wheel.

2. Slide wheel over motor shaft and locate it as far onto the motor shaft as possible.

3. Align the keyway in the bushing with the key and SLIDE bushing onto motor shaft. Do not
attempt to drive the bushing onto the shaft, as it may damage the motor bearings.

4. Rotate the bushing and wheel so their key slots are in line, and loosely attach the wheel to
the bushing. MAKE SURE THE CAPSCREWS ARE INSERTED INTO THE
UNTHREADED CLEARANCE HOLES IN THE BUSHING. Refer to previous CAUTION
note on Page 23. Locate the bushing so it is approximately flush with the end of motor shaft.
Make certain that the proper capscrews are used for reassembly and no damage has
occurred to these screws during disassembly! Use only the special type bolts supplied with
the original wheel.

5. Install inlet cone, checking clearance between fan wheel and inlet cone. Shift the location
of inlet cone as required to center it in relation to the fan wheel, providing equal clearance
completely around the fan wheel. Tighten inlet cone bolts.

6. Slide the wheel forward onto the taper-lock bushing and turn the capscrews in by hand as
far as possible.

Note: The bushing must be located far enough forward so the wheel weldment does not
strike cone as it rotates. Blade will move toward cone as it is tightened.

7. Use an INCH-POUNDS torque wrench and GRADUALLY TIGHTEN the three capscrews
(1/4 turn at a time) until the taper bushing becomes fully seated. Refer to the
Chart on Page25 for recommended capscrew tightening torques. DO NOT EXCESSIVELY
OVERTIGHTEN THE BUSHING.

8. Turn wheel by hand and check it for freedom of rotation and uniform clearance around inlet
cone before reinstalling the fan guard.

Fan Wheel Inspection & Maintenance

Pre-season inspections should be done on the fan wheel to look for the following.

1. Any debris (stalks, bees wings, mud, insects, and insect nests) accumulated on the
surfaces of the fan wheel. Remove these items as they will likely disrupt airflow over the
fan airfoils and can potentially cause vibration problems.

2. Inspect the fan wheel for any broken, cracked, or loose parts. Blade should NOT be
operated with broken or loose parts. Contact dealer for determination of the repairs
required.

24 PNEG-163-04 Centrifugal Fan



5. MAINTENANCE & TROUBLE SHOOTING
AWARNING A

Do not attempt to pull the Flange of the bushing flush with the wheel hub. A clearance of 1/8" to
1/4" must be maintained between bushing Flange and wheel hub surface. Wheel will loosen and
cause damage or injury.

Taper Lock Bushing Torque Requirements
Browning Taper-Lock Bushing Bolt Tightening Torque

Bushing Size Hex Bolt Size | Torque (inch-lbs)
P 5/16-18 x 1-1/4 192
Q 3/8-16 x 1-1/2 348

Fan Motor Removal & Installation

In the event of motor failure, remove the motor, as described, and take it to the nearest
Authorized Service Station. AUTHORIZED SERVICE STATIONS ARE THE ONLY PLACES
THAT CAN PROVIDE MOTOR WARRANTY. Motor service and repair at other places will be at
owner’s expense. If service station determines motor failure to be caused by faulty material or
workmanship, repair will be under warranty when within the warranty period. Motor failure
because of external causes will result in a charge to the owner for repair.

1. LOCK-OUT THE MAIN POWER SUPPLY, then remove fan guard, inlet cone, and wheel
as outlined earlier.

2. Open motor junction box cover and disconnect the motor lead wires from within the box.

Note: Tag, or otherwise identify wires for ease of reassembly.

3. Remove motor mount bolts. If there are any shims between the motor and its base, note
their locations so they can be properly installed during reassembly.

4. Disconnect the motor end of the motor conduit, if required, then carefully pull conduit and
wires through hole in the motor junction box. Remove motor. If motor requires service, take
it to an Authorized Service Station.

5. To reinstall motor, slide onto motor base plate and replace shims (if required) between
motor and base plate. Reinstall motor mount bolts and washers, and fully tighten them at
this time. Reinstall conduit and wires and carefully remake all electrical wiring connections.

Note: Make sure to install and tighten the wheel in accordance with earlier instructions.

General Inspection

Inspect the motor at regular intervals, approximately every 500 hours of operation or every
3 months, whichever occurs first. Keep the motor clean and the ventilation openings clear. The
following steps should be performed at each inspection:

A DANGER A

Do not touch electrical connections before you first ensure that power has been
disconnected. Electrical shock can cause serious or fatal injury. Only qualified
personnel should attempt the installation, operation and maintenance of this equipment.

PNEG-163-04 Centrifugal Fan 25



5. MAINTENANCE & TROUBLE SHOOTING

1. Check that the motor is clean. Check that the interior and exterior of the motor is free of dirt,
oil, grease, water, etc. Oily vapor, paper pulp, textile lint, etc. can accumulate and block
motor ventilation. If the motor is not properly ventilated, over heating can occur and cause
early motor failure.

2. Check all electrical connectors to be sure that they are tight.

Lubrication & Bearings

Bearing grease will lose its lubricating ability over time, not suddenly. The lubricating ability of a
grease (over time) depends primarily on the type of grease, the size of the bearing, the speed at
which the bearing operates and the severity of the operating conditions. Good results can be
obtained if the following recommendations are used in your maintenance program. Type of
Grease: a high grade ball or roller bearing grease should be used.

Recommended grease for standard service conditions: Polyrex EM (Exxon Mobile)
Equivalent and compatible greases include:

Texaco Polystar

Rykon Premium #2

Pennzoil Pen 2 Lube

Chevron SRI.

Lubrication Procedure
Be sure that the grease you are adding to the motor is compatible with the grease already in the
motor.

With Grease Outlet Plug

1. Clean all grease fittings.
2. Remove grease outlet plug.
3. Add the recommended amount of grease.

4. Re-install grease outlet plug.

Without Grease Outlet Plug

This requires disassembly of the motor. Contact local motor shop for assistance.

ACAUTION A

To avoid damage to motor bearings, grease must be free of dirt.

Volume of Grease to Relubricate
Bearings (teaspoons)

NEMA Frame Size
Up to 210 incl. 2
Over 210 to 280 incl. 3.9
Over 280 to 360 incl. 5.2
Over 360 to 449 incl. 13.4

26 PNEG-163-04 Centrifugal Fan



5. MAINTENANCE & TROUBLE SHOOTING

Lubrication Intervals - Ball Bearing Motors

Type of Annual Usage 1800 rpm - NEMA Frame Size 3600 rpm - NEMA Frame Size
. Over 280 to . Over 280 to
Up to 280 incl. 360 incl. Over 360 Up to 280 incl. 360 incl. Over 360
Continuous Normal Duty * 9500 Hrs 7400 Hrs 3500 Hrs 3600 Hrs 2200 Hrs 2200 Hrs
Continuous Severe Duty ** 4750 Hrs 3700 Hrs 1750 Hrs 1800 Hrs 1100 Hrs 1100 Hrs

Seasonal Service Motor
(idle 6 months)

Lube at the Beginning of Season and then follow the Appropriate Duty Interval above.

* Clean, Little Corrosion with 40°C max Temperature.

** Moderate Dirt, Corrosion with 50°C max Temperature.

Troubleshooting Charts

Average Hours Per Month = 730

Fan Troubleshooting Chart

Symptom

Possible Cause

Solution

Fan will not run.

Blown fuse or breaker in disconnect

switch

Replace fuse or reset breakers

Main power not turned ON

Turn power ON at all disconnects ahead of the unit

Defective wiring or loose connection

Follow wiring diagram and tighten any loose connections

Incorrect wire size

See wire size charts for proper wire size and change if
needed

Overload kicked out

Check manual reset, push in to reset

Defective motor

Replace motor

Defective magnetic contactor

Check the magnetic contactor

Fan runs for a short
period of time then
shuts off

Undersize wiring

Check to see that power supply wires are the proper size,
contact you local power company

Low line voltage at the installation

Power failure

Call power company after making sure wire size is correct

Magnetic contactor malfunctioning

Change magnetic contactor

Defective start/stop button

Replace necessary part

Overload setting incorrect

Adjust overload to proper setting

Fan makes ticking noise

Fan blade hitting housing

Stop fan and turn off power. Remove fan guard and check
to see if fan blade is hitting the housing. Adjust motor or fan
wheel position to obtain proper clearance.

Motor bearing bad

Replace motor bearing

Fan vibrates

Fan not level

Level fan

Fan has dirt deposits on blade

Clean blade

Motor shaft is bent

Replace motor

Blade not mounted properly on shaft

Mount blade properly on shaft

Blade out of balance

Replace or have blade rebalanced

PNEG-163-04 Centrifugal Fan

27



5. MAINTENANCE & TROUBLE SHOOTING
Fan Troubleshooting Flow Chart

Bl f ;
Voltage on line side of on? :vﬁr;p:sée C:" Se-:'jwce
“No * —ns rovider
contactor No breaker No
l Yes
Yes
Replace
or reset
\
CONTROL CIRCUIT FAILURE
Control voltage
present No Check for loose wires
Check for control voltage through each
component and replace defective parts.
A. Check overload relay, reset if tripped
B. Check contactor coil
Yes C. Check auxiliary contact switch
D. Check Stop switch
E. Check 1/4 amp fuse

Y

Power to motor leads | ———— MOTOR CIRCUIT FAILURE
No

Check for loose wires
Yes

Y Check for supply voltage through
each component and replace
defective parts.

Defective Capacitor
(Single Phase Only)

Defective Motor

Figure 5A

28 PNEG-163-04 Centrifugal Fan



6. PARTS

1. Main Assembly - 1750 rpm Fans

2. Main Assembly - 3500 rom Fans

3. Main Assembly - Single Inlet Direct Drive Fan

4. Main Assembly - Double Inlet Fan

5. Internal Bearing Arch Assembly - Double Inlet Fan
6. Motor Drives - Double Inlet Fan

7. Shaft Coupling

8. Control Box Sub - Assembly

9. Control Box Assembly - Single Phase 230 Volt
10. Control Box Assembly - Three Phase 460 Volt

11. Motor Conduit Assembly

PNEG-163-04 Centrifugal Fan




30

6. PARTS
Main Assembly - 1750 rpm Fans

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

“-0” = ORANGE

“R" = RED
“Y” = YELLOW OCHRE

Model: CF-3 Model: CF-5
Ref. #| Qty | Part# Description Ref. #|Qty| Part# Description
1 1 |C-7746 Grill Guard 1 1 |C-7748 Grill Guard
2 1 |C-7747 Inlet Cone - Painted 2 1 |C-7749 Inlet Cone - Painted
3 1 |CH-6878 |Blade and Hub Assembly 3 1 |C-956 Blade and Hub Assembly
4 1 |C-8136 Housing Assembly 4 1 |C-8114 Housing Assembly
C-7979 Motor - 1 Phase 230 Volt C-7980 Motor - 1 Phase 230 Volt
5 1 |C-7984 Motor - 3 Phase 208 - 230/460 Volt 5 1 |C-7985 Motor - 3 Phase 208 - 230/460 Volt
300-3-5 Motor - 3 Phase 575 Volt 500-3-5 Motor - 3 Phase 575 Volt
6 5 |C-8322 Leg Bracket 6 5 |C-8322 Leg Bracket
7 5 |C-7519 Leveling Leg 7 5 |C-7519 Leveling Leg
8 1 |Reference [Control Box Assembly 8 1 |Reference |Control Box Assembly
9 1 |Reference |Conduit Assembly 9 1 |Reference |Conduit Assembly
A 16 |S-968 Nut Flange WZ 3/8-16 ZN GR5 A 16 |S-968 Nut Flange WZ 3/8-16 ZN GR5
B 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN B | 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN
C 4 |S-9064 Bolt Flange 3/8-16 x 1-1/2 ZN GR5 C 4 (S-9064 Bolt Flange 3/8-16 x 1-1/2 ZN GR5
D 4 |S-968 Nut Flange WZ 3/8-16 ZN GR5 D 4 |S-968 Nut Flange WZ 3/8-16 ZN GR5
E 10 [S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5 E 10 [S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
F 10 |S-3611 Nut Flange WZ 5/16-18 ZN YDP F 10 |S-3611 Nut Flange WZ 5/16-18 ZN YDP
G 5 |S-866 Washer Flat 3/4 USS ZN G 5 |S-866 Washer Flat 3/4 USS ZN
H 10 |S-234 Nut Hex 3/4-10 ZN GR5 H 10 |S-234 Nut Hex 3/4-10 ZN GR5
J 2 |090-1709-6|Retainer Nut 5/16-18 x .120 ZN J 2 |090-1709-6|Retainer Nut 5/16-18 x .120 ZN
K 4 |090-1709-6 |Retainer Nut 5/16-18 x .120 ZN K 4 |090-1709-6|Retainer Nut 5/16-18 x .120 ZN

PNEG-163-04 Centrifugal Fan




6. PARTS

Main Assembly - 1750 rpm Fans

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

“-0” = ORANGE

“R" = RED
“Y” = YELLOW OCHRE

Model: CF-7.5 Model: CF-10
Ref. #|Qty | Part# Description Ref. #| Qty | Part# Description

1 1 |C-7748 Grill Guard 1 1 |C-7750 Grill Guard
2 1 |C-7749 Inlet Cone - Painted 2 1 |C-7751 Inlet Cone - Painted
3 1 |C-957 Blade and Hub Assembly 3 1 |C-8533 Blade and Hub Assembly
4 1 |C-8108 Housing Assembly 4 1 |C-8528 Housing Assembly

C-7981 Motor - 1 Phase 230 Volt C-7982 Motor - 1 Phase 230 Volt
5 1 |C-7986 Motor - 3 Phase 208 - 230/460 Volt 5 1 |C-7987 Motor - 3 Phase 230/460 Volt

712-3-5 Motor - 3 Phase 575 Volt 1000-3-5 |Motor - 3 Phase 575 Volt
6 5 |C-8322 Leg Bracket 6 5 |C-8322 Leg Bracket
7 5 |C-7519 Leveling Leg 7 5 |C-7519 Leveling Leg
8 1 |Reference |Control Box Assembly 8 1 |Reference |Control Box Assembly
9 1 |Reference [Conduit Assembly 9 1 |Reference |Conduit Assembly
A | 16 |S-968 Nut Flange WZ 3/8-16 Zn GR5 A 16 [S-968 Nut Flange WZ 3/8-16 ZN GR5
B 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN B 24 (S-3671 Washer Fender 25/64 x 1-1/2 ZN
C 4 |S-9064 Bolt Flange 3/8-16 x 1-1/2 ZN GR5 C 4 [S-9064 Bolt Flange 3/8-16 x 1-1/2 ZN GR5
D 4 |S-968 Nut Flange WZ 3/8-16 ZN GR5 D 4 |S-968 Nut Flange WZ 3/8-16 ZN GR5
E 10 |S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5 E 10 [S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
F 10 |S-3611 Nut Flange WZ 5/16-18 ZN YDP F 10 [S-3611 Nut Flange WZ 5/16-18 ZN YDP
G 5 |S-866 Washer Flat 3/4 USS ZN G 5 [S-866 Washer Flat 3/4 USS ZN
H 10 |S-234 Nut Hex 3/4-10 ZN GR5 H 10 [S-234 Nut Hex 3/4-10 ZN GR5
J 2 |090-1709-6 |Retainer Nut 5/16-18 x .120 ZN J 6 |090-1709-6 |Retainer Nut 5/16-18 x .120 ZN
K 4 090-1709-6 |Retainer Nut 5/16-18 x .120 ZN K 4 |S-9344 Retainer Nut 5/16-18 x .160 ZN

PNEG-163-04 Centrifugal Fan

31



6. PARTS
Main Assembly - 1750 rpm Fans

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

“.0" = ORANGE
“R"=RED
“Y” = YELLOW OCHRE

Model: CF-15 Model: CF-20
Ref. #/ Qty | Part# Description Ref. # Qty | Part# Description
1 1 |C-7750 Grill Guard 1 1 |C-7752 Grill Guard
2 1 |C-7751 Inlet Cone - Painted 2 1 |C-7753 Inlet Cone - Painted
3 1 |C-960 Blade and Hub Assembly 3 1 |CH-2076 |Blade and Hub Assembly
4 1 |C-8093 Housing Assembly 4 1 |C-8097 Housing Assembly
C-7983 Motor - 1 Phase 230 Volt C-7989 Motor - 3 Phase 208 - 230/460 Volt
5 1 |C-7988 Motor - 3 Phase 208 - 230/460 Volt ° ! 2000-3-5 |Motor - 3 Phase 575 Volt
1500-3-5 |Motor - 3 Phase 575 Volt 6 5 |C-8322 Leg Bracket
6 5 |C-8322 Leg Bracket 7 5 |C-7519 Leveling Leg
7 5 |C-7519 Leveling Leg 8 1 |Reference |Control Box Assembly
8 1 |Reference |Control Box Assembly 9 1 |Reference |Conduit Assembly
9 1 |Reference |Conduit Assembly
A 16 |S-968 Nut Flange WZ 3/8-16 ZN GR5 A 16 [S-968 Nut Flange WZ 3/8-16 ZN GR5
B 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN B 24 (S-3671 Washer Fender 25/64 x 1-1/2 ZN
C 4 |S-8506 Nut Flange WZ 1/2-13 ZN C 4 [S-8506 Nut Flange WZ 1/2-13 ZN
D 4 |S-8856 Bolt Flange 1/2-13 x 1-3/4 ZN GR5 D 4 [S-8856 Bolt Flange 1/2-13 x 1-3/4 ZN GR5
E 10 |S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5 E 10 (S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
F 10 |S-3611 Nut Flange WZ 5/16-18 ZN YDP F 10 [S-3611 Nut Flange WZ 5/16-18 ZN YDP
G 5 |S-866 Washer Flat 3/4 USS ZN G 5 |S-866 Washer Flat 3/4 USS ZN
H 10 |S-234 Nut Hex 3/4-10 ZN GR5 H 10 [S-234 Nut Hex 3/4-10 ZN GR5
J 6 |090-1709-6 |Retainer Nut 5/16-18 x .120 ZN J 2 |090-1709-6 |Retainer Nut 5/16-18 x .120 ZN
K 4 |S-9344 Retainer Nut 5/16-18 x .160 ZN K 4 [S-9344 Retainer Nut 5/16-18 x .160 ZN

32 PNEG-163-04 Centrifugal Fan



6. PARTS

Main Assembly - 1750 rpm Fans

O =

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

ORANGE
“R” = RED
“Y” = YELLOW OCHRE

Model: CF-25 Model: CF-30
Ref. # Qty | Part# Description Ref. # Qty Part # Description
1 1 |C-7752 Grill Guard 1 1 |C-7752 Grill Guard
2 1 |C-7753 Inlet Cone - Painted 2 1 |C-7754 Inlet Cone - Painted
3 1 |C-2046 Blade and Hub Assembly 3 1 |C-7319 Blade and Hub Assembly
4 1 |C-8096 Housing Assembly 4 1 |C-8125 Housing Assembly
C-7990 Motor - 3 Phase 208 - 230/460 Volt C-7991 Motor - 3 Phase 208 - 230/460 Volt
° 1 2500-3-5 |Motor - 3 Phase 575 Volt ° 1 CH-6917  |Motor - 3 Phase 575 Volt
6 C-8322 Leg Bracket 6 5 |C-8322 Leg Bracket
7 C-7519 Leveling Leg 7 5 |C-7519 Leveling Leg
8 1 |Reference |Control Box Assembly 8 1 |Reference |Control Box Assembly
9 1 |Reference |Conduit Assembly 9 1 |Reference |Conduit Assembly
A | 16 [S-968 Nut Flange WZ 3/8-16 ZN GR5 A | 16 [S-968 Nut Flange WZ 3/8-16 ZN GR5
B 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN B 24 [S-3671 Washer Fender 25/64 x 1-1/2 ZN
C 4 |S-8506 Nut Flange WZ 1/2-13 ZN C 4 |S-8506 Nut Flange WZ 1/2-13 ZN
D 4 |S-8856 Bolt Flange 1/2-13 x 1-3/4 ZN GR5 D 4 |S-8856 Bolt Flange 1/2-13 x 1-3/4 ZN GR5
E | 10 |S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5 E | 10 |S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
F 10 |S-3611 Nut Flange WZ 5/16-18 ZN YDP F 10 [S-3611 Nut Flange WZ 5/16-18 ZN YDP
G 5 |S-866 Washer Flat 3/4 USS ZN G 5 |S-866 Washer Flat 3/4 USS ZN
H | 10 [S-234 Nut Hex 3/4-10 ZN GR5 H | 10 |S-234 Nut Hex 3/4-10 ZN GR5
J 2 |090-1709-6 |Retainer Nut 5/16-18 x .120 ZN J 2 |090-1709-6 |Retainer Nut 5/16-18 x .120 ZN
K 4 |S-9344 Retainer Nut 5/16-18 x .160 ZN K 4 |S-9344 Retainer Nut 5/16-18 x .160 ZN

PNEG-163-04 Centrifugal Fan

33



34

6. PARTS
Main Assembly - 1750 rpm Fans

NOTE: Painted Inlet Cones are designated by

a suffix code added to the part number shown.

Q=

ORANGE

“R" = RED
“Y" = YELLOW OCHRE

Model: CF-40 Model: CF-50
Ref. # Qty | Part# Description Ref. #/ Qty| Part# Description
1 1 |C-7752 Grill Guard 1 1 |C-7752 Grill Guard
2 1 |C-7754 Inlet Cone - Painted 2 1 |C-7754 Inlet Cone - Painted
3 1 |C-7320 Blade and Hub Assembly 3 1 |C-8517 Blade and Hub Assembly
4 1 |C-8130 Housing Assembly 4 1 |C-8233 Housing Assembly
C-7992 Motor - 3 Phase 208 - 230/460 Volt C-7993 Motor - 3 Phase 208 - 230/460 Volt
° 1 CH-6918  [Motor - 3 Phase 575 Volt ° ! C-8003 Motor - 3 Phase 575 Volt
6 5 |C-8322 Leg Bracket 6 5 |C-8322 Leg Bracket
7 5 |C-7519 Leveling Leg 7 5 |C-7519 Leveling Leg
8 1 |Reference |Control Box Assembly 8 1 |Reference |Control Box Assembly
9 1 |Reference |Conduit Assembly 9 1 |Reference |Conduit Assembly
A | 16 [S-968 Nut Flange WZ 3/8-16 ZN GR5 A | 16 [S-968 Nut Flange WZ 3/8-16 ZN GR5
B | 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN B | 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN
Cc 4 [S-8506 Nut Flange WZ 1/2-13 ZN C 4 |S-8506 Nut Flange WZ 1/2-13 ZN
D 4 [S-8856 Bolt Flange 1/2-13 x 1-3/4 ZN GR5 D 4 |S-8856 Bolt Flange 1/2-13 x 1-3/4 ZN GR5
E | 10 [S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5 E | 10 [S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
F 10 [S-3611 Nut Flange WZ 5/16-18 ZN YDP F | 10 [S-3611 Nut Flange WZ 5/16-18 ZN YDP
G 5 |S-866 Washer Flat 3/4 USS ZN G 5 [S-866 Washer Flat 3/4 USS ZN
H | 10 |S-234 Nut Hex 3/4-10 ZN GR5 H | 10 |S-234 Nut Hex 3/4-10 ZN GR5
J 2 |090-1709-6 [Retainer Nut 5/16-18 x .120 ZN J 3 |090-1709-6 |Retainer Nut 5/16-18 x .120 ZN
K 4 [S-9344 Retainer Nut 5/16-18 x .160 ZN K 4 |S-9344 Retainer Nut 5/16-18 x .160 ZN

PNEG-163-04 Centrifugal Fan




6. PARTS

Main Assembly - 3500 rpm Fans

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

“ Ou
“ Ru

= ORANGE

=RED

“Y” = YELLOW OCHRE

Model: CHS-3 Model: CHS-5
Ref. #/Qty| Part# Description Ref. #/Qty | Part# Description
1 |C-7742 Grill Guard 1 1 |C-7742 Grill Guard

2 1 |C-7743 Inlet Cone - Painted 2 1 |C-7743 Inlet Cone - Painted
3 1 |FH-5464 |Blade and Hub Assembly 3 1 |FH-5465 |Blade and Hub Assembly
4 1 |C-8223 Housing Assembly 4 1 |C-8222 Housing Assembly

FH-5474  |Motor - 1 Phase 230 Volt FH-5476 Motor - 1 Phase 230 Volt
5 1 |FH-5475 |Motor - 3 Phase 208 - 230/460 Volt 5 1 |FH-5477  |Motor - 3 Phase 208 - 230/460 Volt

CH-6826 |Motor - 3 Phase 575 Volt CH-6827  |Motor - 3 Phase 575 Volt
6 5 |C-8322 Leg Bracket 6 5 |C-8322 Leg Bracket
7 5 |C-7519 Leveling Leg 7 5 |C-7519 Leveling Leg
8 1 |Reference |Control Box Assembly 8 1 |Reference |Control Box Assembly
9 1 |Reference |Conduit Assembly 9 1 |Reference |Conduit Assembly
10 1 |C-8261 Control Box Adapter Plate - CHS 10 1 |C-8261 Control Box Adapter Plate - CHS
A | 16 |S-968 Nut Flange WZ 3/8-16 ZN GR5 A | 16 |S-968 Nut Flange WZ 3/8-16 ZN GR5
B |24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN B | 24 (S-3671 Washer Fender 25/64 x 1-1/2 ZN
Cc S-9064 Bolt Flange 3/8-16 x 1-1/2 ZN GR5 C 4 |S-9064 Bolt Flange 3/8-16 x 1-1/2 ZN GR5
D S-968 Nut Flange WZ 3/8-16 ZN GR5 D 4 [S-968 Nut Flange WZ 3/8-16 ZN GR5
E | 14 |S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5 E | 14 [S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
F | 14 |S-3611 Nut Flange WZ 5/16-18 ZN YDP F | 14 |S-3611 Nut Flange WZ 5/16-18 ZN YDP
G 5 |S-866 Washer Flat 3/4 USS ZN G 5 |S-866 Washer Flat 3/4 USS ZN
H | 10 [S-234 Nut Hex 3/4-10 ZN GR5 H | 10 [S-234 Nut Hex 3/4-10 ZN GR5
J 2 |090-1709-6 [Retainer Nut 5/16-18 x .120 ZN J 2 |090-1709-6 |Retainer Nut 5/16-18 x .120 ZN

PNEG-163-04 Centrifugal Fan

35



6. PARTS
Main Assembly - 3500 rpm Fans

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

“-0” = ORANGE

“R"=RED
“Y” = YELLOW OCHRE

Model: CHS-7.5 Model: CHS-10
Ref. #/ Qty | Part# Description Ref. #/Qty| Part# Description

1 1 |C-7744 Grill Guard 1 1 |C-7744 Grill Guard
2 1 |C-7745 Inlet Cone - Painted 2 1 |C-7745 Inlet Cone - Painted
3 1 |FH-5466 |Blade and Hub Assembly 3 1 |FH-5467 |Blade and Hub Assembly
4 1 |C-8214 Housing Assembly 4 1 |C-8156 Housing Assembly

FH-5478 |Motor - 1 Phase 230 Volt FH-5480 [Motor - 1 Phase 230 Volt
5 1 [FH-5479 |Motor - 3 Phase 208 - 230/460 Volt 5 1 |FH-5481 |Motor - 3 Phase 230/460 Volt

CH-6828 |Motor - 3 Phase 575 Volt CH-6829 |Motor - 3 Phase 575 Volt
6 5 |C-8322 Leg Bracket 6 5 |C-8322 Leg Bracket
7 5 |C-7519 Leveling Leg 7 5 |C-7519 Leveling Leg
8 1 |Reference |Control Box Assembly 8 1 |Reference |Control Box Assembly
9 1 |Reference |Conduit Assembly 9 1 |Reference |Conduit Assembly
10 1 |C-8261 Control Box Adapter Plate - CHS 10 1 |C-8261 Control Box Adapter Plate - CHS
A | 16 [S-968 Nut Flange WZ 3/8-16 ZN GR5 A 16 |S-968 Nut Flange WZ 3/8-16 ZN GR5
B | 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN B 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN
C 4 [S-9064 Bolt Flange 3/8-16 x 1-1/2 ZN GR5 C 4 |S-9064 Bolt Flange 3/8-16 x 1-1/2 ZN GR5
D 4 |S-968 Nut Flange WZ 3/8-16 ZN GR5 D 4 |S-968 Nut Flange WZ 3/8-16 ZN GR5
E | 14 [S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5 E 14 |S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
F | 14 |S-3611 Nut Flange WZ 5/16-18 ZN YDP F 14 |S-3611 Nut Flange WZ 5/16-18 ZN YDP
G 5 |S-866 Washer Flat 3/4 USS ZN G 5 |S-866 Washer Flat 3/4 USS ZN
H | 10 |S-234 Nut Hex 3/4-10 ZN GR5 H 10 |S-234 Nut Hex 3/4-10 ZN GR5
J 2 |090-1709-6 [Retainer Nut 5/16-18 x .120 ZN J 2 |090-1709-6 |Retainer Nut 5/16-18 x .120 ZN

36 PNEG-163-04 Centrifugal Fan



6. PARTS

Main Assembly - 3500 rpm Fans

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

o
“R”

ORANGE
=RED

“Y” = YELLOW OCHRE

Model: CHS-15 Model: CHS-20
Ref. #| Qty | Part# Description Ref. #| Qty | Part# Description
1 |C-7744  |Grill Guard 1 1 |C-7746 Grill Guard
2 1 |C-7745 |Inlet Cone - Painted 2 1 |C-7747 Inlet Cone - Painted
3 1 |FH-5468 |[Blade and Hub Assembly 3 1 |FH-5469 |[Blade and Hub Assembly
4 1 |C-8162 Housing Assembly 4 1 |C-8194 Housing Assembly
FH-5483 |Motor - 3 Phase 208 - 230/460 Volt FH-5484 |Motor - 3 Phase 208 - 230/460 Volt
° ! CH-6830 |Motor - 3 Phase 575 Volt ° 1 CH-6832 |Motor - 3 Phase 575 Volt
6 5 |C-8322 Leg Bracket 6 5 |C-8322 Leg Bracket
7 5 |C-7519 Leveling Leg 7 5 |C-7519 Leveling Leg
8 1 |Reference |Control Box Assembly 8 1 |Reference |Control Box Assembly
9 1 |Reference |Conduit Assembly 9 1 |Reference |Conduit Assembly
10 1 |C-8261 Control Box Adapter Plate - CHS 10 1 |C-8261 Control Box Adapter Plate - CHS
A 16 |S-968 Nut Flange WZ 3/8-16 ZN GR5 A 16 [S-968 Nut Flange WZ 3/8-16 ZN GR5
B 24 1S-3671 Washer Fender 25/64 x 1-1/2 Zn B 24 [S-3671 Washer Fender 25/64 x 1-1/2 ZN
C 4 [S-9064  [Bolt Flange 3/8-16 x 1-1/2 ZN GR5 C 4 |S-8506 Nut Flange WZ 1/2-13 ZN
D 4 [S-968 Nut Flange WZ 3/8-16 ZN GR5 D 4 [S-8856 Bolt Flange 1/2-13 x 1-3/4 ZN GR5
E 14 |S-6606 |(Bolt Flange 5/16-18 x 3/4 ZN GR5 E 14 [S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
F 14 |S-3611 Nut Flange WZ 5/16-18 ZN YDP F 14 [S-3611 Nut Flange WZ 5/16-18 ZN YDP
G 5 |S-866 Washer Flat 3/4 USS ZN G 5 |S-866 Washer Flat 3/4 USS ZN
H 10 [S-234 Nut Hex 3/4-10 ZN GR5 H 10 |S-234 Nut Hex 3/4-10 ZN GR5
J 4 [S-9344  |Retainer Nut 5/16-18 x .160 ZN J 4 |S-9344 Retainer Nut 5/16-18 x .160 ZN

PNEG-163-04 Centrifugal Fan

37



6. PARTS
Main Assembly - 3500 rpm Fans

\

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

“-0” = ORANGE

“R"=RED
“Y” = YELLOW OCHRE

Model: CHS-30 Model: CHS-40
Ref. #| Qty | Part# Description Ref. #| Qty | Part# Description
1 1 |C-7746 Grill Guard 1 1 |C-7746 Grill Guard
2 1 |C-7747 Inlet Cone - Painted 2 1 |C-7747 Inlet Cone - Painted
3 1 |FH-5758 |Blade and Hub Assembly 3 1 |FH-5758 |Blade and Hub Assembly
4 1 |C-8196 Housing Assembly 4 1 |C-8196 Housing Assembly
CH-5582  |Motor - 3 Phase 208 - 230/460 Volt CH-5582  [Motor - 3 Phase 230/460 Volt
° 1 CH-6836 |Motor - 3 Phase 575 Volt ° ! CH-6836 |Motor - 3 Phase 575 Volt
6 5 |C-8322 Leg Bracket 6 5 |C-8322 Leg Bracket
7 5 |C-7519 Leveling Leg 7 5 |C-7519 Leveling Leg
8 1 |Reference |Control Box Assembly 8 1 |Reference |Control Box Assembly
9 1 |Reference |Conduit Assembly 9 1 |Reference |Conduit Assembly
10 1 |C-8261 Control Box Adapter Plate - CHS 10 1 |C-8261 Control Box Adapter Plate - CHS
A 16 [S-968 Nut Flange WZ 3/8-16 ZN GR5 A 16 |S-968 Nut Flange WZ 3/8-16 ZN GR5
B 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN B 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN
C 4 |S-8506 Nut Flange WZ 1/2-13 ZN Cc 4 [S-8506 Nut Flange WZ 1/2-13 ZN
D 4 |S-8856 Bolt Flange 1/2-13 x 1-3/4 ZN GR5 D 4 [S-8856 Bolt Flange 1/2-13 x 1-3/4 ZN GR5
E 14 (S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5 E 14 |S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
F 14 |S-3611 Nut Flange WZ 5/16-18 ZN YDP F 14 [S-3611 Nut Flange WZ 5/16-18 ZN YDP
G 5 |S-866 Washer Flat 3/4 USS ZN G 5 |S-866 Washer Flat 3/4 USS ZN
H 10 [S-234 Nut Hex 3/4-10 ZN GR5 H 10 |S-234 Nut Hex 3/4-10 ZN GR5
J 2 |090-1709-6|Retainer Nut 5/16-18 x .120 ZN J 2 |090-1709-6 |[Retainer Nut 5/16-18 x .120 ZN

38 PNEG-163-04 Centrifugal Fan



6. PARTS

Main Assembly - 3500 rpm Fans

“.0” = ORANGE
“R"=RED

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

“Y” = YELLOW OCHRE

Model: CHS-50
Ref. # Qty Part # Description
1 1 C-7748 Grill Guard
2 1 C-7749 Inlet Cone - Painted
3 1 FH-5852 Blade and Hub Assembly
4 1 C-8197 Housing Assembly
CH-5583 Motor - 3 Phase 208 - 230/460 Volt
° ! CH-6838 Motor - 3 Phase 575 Volt
6 5 C-8322 Leg Bracket
7 5 C-7519 Leveling Leg
8 1 Reference  |Control Box Assembly
9 1 Reference  |Conduit Assembly
10 1 C-8261 Control Box Adapter Plate - CHS
A 16 [S-968 Nut Flange WZ 3/8-16 ZN GR5
B 24 |S-3671 Washer Fender 25/64 x 1-1/2 ZN
C S-8506 Nut Flange WZ 1/2-13 ZN
D S-8856 Bolt Flange 1/2-13 x 1-3/4 ZN GR5
E 14 [S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
F 14 [S-3611 Nut Flange WZ 5/16-18 ZN YDP
G 5 S-866 Washer Flat 3/4 USS ZN
H 10 [S-234 Nut Hex 3/4-10 ZN GR5
J 4 S-9344 Retainer Nut 5/16-18 x .160 ZN

PNEG-163-04 Centrifugal Fan

39



6. PARTS

Main Assembly - Single Inlet Direct Drive Fan

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

“.0" = ORANGE
“R"=RED
“Y” = YELLOW OCHRE

Single Inlet Direct Drive Fan - Main Assembly

Ref. #| Qty | Part# Description Ref. # Qty | Part# Description
1 1 |C-7752 |Grill Guard: 30"/33" Painted 10 2 |C-7736 |Bearing Mount Shaft Guard
1 |C-7753 |Inlet Cone: 30" Painted - 20 Hp 1 1 |HH-7041 |Plug 2" Plastic Hole
2 1 |C-7754 |Inlet Cone: 33" Painted - 30,40,50 Hp 12 4 |C-7519 |Leveling Leg
1 |C-8071 |Blade Asy 30" 1750-20 Hp D.D.S.| Std 13 2 |C-8322 |Leveling Leg Bracket - .438 Holes
1 |C-8072 |Blade Asy 33" 1750-30 Hp D.D.S.I Std
’ 1 |C-8073 |Blade Asy 33" 1750-40 Hp D.D.S.I Std A | REF |S-968 Nut Flange WZ 3/8-16 ZN GR5
1 |C-8574 |Blade Asy 33" 1750-50 Hp D.D.S.| Std B 24 |S-3671 |Washer Fender 25/64 x 1-1/2 ZN
1 |C-8145 |Housing Asy - 30" WhiI-20Hp D.D.S.I C 10 [S-3611  |Nut Flange WZ 5/16-18 ZN YDP
1 |C-8228 |Housing Asy - 33" WhiI-30Hp D.D.S.I D 10 [S-6606 |Bolt Flange 5/16-18 x 3/4 ZN GR5
* 1 |C-8229 |Housing Asy - 33" WhiI-40Hp D.D.S.I E 4 |S-866 Washer Flat 3/4 USS ZN
1 |C-8298 |Housing Asy - 33" WhiI-50Hp D.D.S.I F 8 [S-234 Nut Hex 3/4-10 ZN GR5
5 2 |C-8296 |Stiffener: Hvy Long 30-50Hp D.D.S.I G 8 [S-4329 |Bolt HHCS 5/8-11 x 2 YW ZN GR8
6 1 |C-7741 |Bearing Mount Weldment
H 8 [S-6494 |Nut Lock 5/8-11 ZN GR5 Deformd
7 1 |C-7735 |Bearing Mount Bearing Plate
8 2 |C-8395 |Bearing-Griptight 211 2.188 4B J 16 [S-7400 |Washer Flat 5/8 SAE ZN GR2
9 1 |C-8461 |Drive Shaft-Si Dd Cent 25.00" K |REF [S-9064 |Bolt Flange 3/8-16 x 1-1/2 ZN GR5

40 PNEG-163-04 Centrifugal Fan



6. PARTS

Main Assembly - Double Inlet Fan

y

NOTE: Painted Inlet Cones are designated by
a suffix code added to the part number shown.

“-0” = ORANGE

“R" = RED
“Y” = YELLOW OCHRE

Double Inlet Fan - Main Assembly

Ref. #| Qty | Part# Description Ref. #| Qty | Part# Description

1 1 |C-7752 Grill Guard: 30"/33" Painted 12 1 |C-8570 Companion Flange Kit- C.F Fans
1 |C-7040 Blade Asy D.I. 30Hp Std 13 4 |C-7519 Leveling Leg

2 1 |C-7315 Blade Asy D.l. 40Hp Std 14 2 |C-8322 Leveling Leg Bracket - .438 Holes
1 |C-7044 Blade Asy D.l. 50Hp Std
1 |C-7753 Inlet Cone: 30" Painted A 63 [S-968 Nut Flange WZ 3/8-16 ZN GR5

4 1 |C-8188 C.F D.l Housing Asy: Bolted B 52 [S-3671 Washer Fender 25/64 x 1-1/2 ZN
1 |C-7042 Blade Asy D.l. 30Hp Rev C 32 |S-3611 Nut Flange WZ 5/16-18 ZN YDP

5 1 |C-7316 Blade Asy D.I. 40Hp Rev D 32 |S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
1 |C-7045 Blade Asy D.l. 50Hp Rev E S-866 Washer Flat 3/4 USS ZN

6 1 |C-7753-G |Inlet Cone: 30" Gray C.F F S-234 Nut Hex 3/4-10 ZN GR5

7 2 |C-8415-W |Guard- Grill D.l C.F Top/Bot White G S-4329 Bolt Hhes 5/8-11 x 2 YW ZN GR8

8 2 |C-8414-W |Guard- Grill D.I C.F Side- White H S-6494 Nut Lock 5/8-11 ZN GR5 Deformd

9 1 |C-8409 D.| Ext Bearing Mnt Weldment J 17 |S-7400 Washer Flat 5/8 SAE ZN GR2

10 1 |C-8396 D.| Drive Shaft - 2.188" K | 31 [|S-9064 Bolt Flange 3/8-16 x 1-1/2 ZN GR5

1 2 |C-8395 Bearing-Griptight 211 2.188 4B L 2 [S-9344 Retainer Nut 5/16-18 x .160 ZN

Grease Hose Assembly (not shown)

Ref. # Qty Part # Description
REF 1 C-7865 Hose, Grease 30" W/ 1/4" NPT
REF 0.1 |C-8441 Grease-10PK Cart-mobil Shc 100
REF 1 HF-7226 Nipple 1/8 x Close Std Black
REF 2 HF-7227 Coupling 1/4 STD BLK Steel S/T
REF 1 S-2121 Washer Flat 1/2".562 x 1.375 x .10
REF 2 HF-7228 Bushing 1/4-1/8 BLK Hex

PNEG-163-04 Centrifugal Fan 41



6. PARTS

Internal Bearing Arch Assembly - Double Inlet Fan

Internal Bearing Mount Assembly
Ref. # Qty Part # Description
1 1 C-7709 Bearing Arch Weldment
2 1 C-8446 C.F D.| Internal Bearing Weld-04
3 1 C-8447 D.I C.F Int Bear Mnt Plate
4 1 C-8395 Bearing-Griptight 211 2.188 4B
A 10 |S-9064 Bolt Flange 3/8-16 x 1-1/2 ZN GR5
B 10 [S-968 Nut Flange WZ 3/8-16 ZN GR5
C 4 S-6494 Nut Lock 5/8-11 ZN GR5 Deformd
D 8 S-7400 Washer Flat 5/8 SAE ZN GR2
E 4 S-4329 Bolt HHCS 5/8-11 x 2 YW ZN GR8

Companion Flange Kit - C-8570

C-8570 Companion Flange Kit
Ref. # Qty Part # Description
1 1 C-8394 Key: 1/2" SQ. x 3.25"
2 1 C-8550 Flange - Companion 2.188" Shaft
3 1 S-9355 Screw Set 7/16-20 x 3/4 SKT Cup

PNEG-163-04 Centrifugal Fan



6. PARTS

Motor Drives

- Double Inlet Fan

External Bearing Mount Assembly

Ref. #| Qty | Part# Description Ref. #| Qty Part # Description
1 |3000-3 Motor 30 Hp 3 Ph 1800 rpm 1 2 |C-8394 Key: 1/2" Sq. x 3.25"
1 1 |4000-3 Motor 40 Hp 3 Ph 1800 rpm 12 1 |Reference |Control Box Assembly
1 |5000-3 Motor 50 Hp 3 Ph 1800 rpm 13 1 |Reference |Conduit Assembly
2 1 |C-8403 D.I Motor Mnt Top Plate
3 2 |C-8404 D.I Motor Mnt Side Plate A 32 [S-3611 Nut Flange WZ 5/16-18 ZN YDP
4 1 |C-8405 D.I Motor Mnt Leg Attach Angle B 32 |S-6606 Bolt Flange 5/16-18 x 3/4 ZN GR5
5 2 |C-7519 Leveling Leg C 2 |[S-7470 Bolt Flange 5/16-18 x 1 ZN GR5
6 2 |C-8322 Leveling Leg Bracket - .438 Holes D 12 [S-8506 Nut Flange WZ 1/2-13 ZN
7 2 |C-8417 Guard Side D.I C.F Coupling E 12 |S-9062 Bolt Flange 1/2-13 x 1-1/4 ZN GR5
8 1 |C-8418 Guard Front D.I C.F Coupling F 2 |S-866 Washer Flat 3/4 USS ZN
9 1 |C-8449 Guard Top Cover Di CF Coupling G 2 |S-234 Nut Hex 3/4-10 ZN GR5
10 1 |Reference [Shaft Coupling H 2 1090-1709-6 |Retainer Nut 5/16-18 x .120 ZN

PNEG-163-04 Centrifugal Fan

43



6. PARTS
Shaft Coupling

Shaft Coupling
Ref. # Qty Part # Description
1 2 C-8411 Coupling Hub - 30 HQD Steel QD
2 1 C-8412 Coupling Element Flex W/Bolts (Pair)
1 MHCO01162 Bushing SF 1-7/8 - 30 Hp
s 1 GT3-0068 Bushing QD SF 2-1/8 - 40 & 50 Hp
4 1 CE-00616 Bushing QD SF 2-3/16
A 12 |S-7185 Bolt HHCS 3/8-16 x 5/8 ZN GR2
B 2 S-7371 Screw Set 5/16-18 x 1/2 SKT HD
6 S-8003 Bolt HHCS 3/8-16 x 2 ZN GR5

PNEG-163-04 Centrifugal Fan



6. PARTS

Control Box Sub - Assembly

®

f/@

/

oo o
0ooo

D =
17 -

™ @ G

[

®

R ABIN

N

Control Box - Sub Assembly

Ref. #| Qty Part # Description Ref. #| Qty Part # Description
1 1 |069-1301-6 dC:’i?”o' Box-CF Fan 3/4 Con- 14 | 2 00147938 |Fuse 1/4 Amp,250 V, Time Delay
2 1 |069-1376-8 |Control Box Lid-Poly Blank 15 1 |E160-1137 |Lug Ground, #Ta-2 (Csa)
3 5 |022-1033-4 |Gasket 1/4 x 1/2 (Ref 1B-0930) 16 1 ]025-1203-6 |Hole Plug - .875 Dia Liquid Tight
4 1 |DC-1224 Decal, Danger Hi-Voltage (Lg) 17 1 |DC-889 Decal Danger High Voltage
5 2 |D03-0696 |Farmfans Cntrl. Box Latch 18 1 |D02-0039 |Wire Tie Anchors
6 1 |C-8166 Backing Plate - CF Fan Control
7 1 |C-8052 Switch P.B. Red Ext A 4 ]090-1699-9 [Pop Rivet 1/8 x .501-.625
8 1 |C-8053 Switch P.B. Green FI B 4 |090-1705-4 |Phillips Phsems #8-32 x 3/8
9 1 |D63-0006 |Block, Contact N/O C 3 |[S-2786 Screw TCSF #8-32 x 3/8 PHP ZN
10 1 |D63-0013 |Block, Contact N/C D 4 |S-248 Washer Flat 3/8 USS ZN YDP GR2
11 1 |420-1436-5 |Decal-Start/Stop CFL Fans E 2 |S-1054 Washer Lock Split 3/8 ZN
12 1 |FH-1058 Fuse Block F 2 |090-1714-6 |Shoulder Bolt 3/8 x 1-1/4
13 2 |FH-1059 Fuse 5 Amp, 250 V, Fast Acting

PNEG-163-04 Centrifugal Fan

45



6. PARTS
Control Box Assembly - Single Phase 230 Volt

jooaon

oooooo
Q
O O O

%o [']@
O O O @

=

CBCF-03-1 CBCF-05-1
Ref. #|Qty| Part# Description Ref. #|Qty | Part# Description
1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit
2 1 |D03-0490 |Contactor IEC 3 Pole 17.5A CL02 2 1 |D03-0492 |Contactor IEC 3POLE 32A CL04
3 1 |D03-0476 |[Overload IEC 18A CLS20 RT12S 3 1 |D03-0479 |[Overload IEC 32A CLS20 RT12V
4 1 ft |WR-10RD |Wire 10 GA Stranded MTW Red 4 1 ft [WR-08RD |Wire 8GA Stranded THNN Red
A | 4 [090-1702-1|Phillips PHST #8-32 x 1/2 F A | 4 ]090-1702-1|Phillips PHST #8-32 x 1/2 F
CBCF-071 CBCF-101
Ref. #|Qty | Part# Description Ref. #| Qty | Part# Description
1 1 |C-8183 |GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 |GRP-Elect Box-CF Fan .75 Conduit
2 1 |D03-0494 |Contactor IEC 3 Pole 48A CLO6 2 1 |D03-0495 |Contactor IEC 3 Pole 62A CLO7
3 1 |D03-0482 |Overload IEC 30-43 A RT22E 3 D03-0483 |Overload IEC 42 - 55A RT22G
4 1 ft [WR-08RD|Wire 8 GA Stranded THNN Red 4 1.3 ft|WR-06RD|Wire 6 GA Red
5 1 |D03-0511 |Points, Auxiliary for IEC 5 D03-0511 |Points, Auxiliary for IEC
A | 4 |S-8984 Screw TCSF #10-32 X 5/8 RHP ZN A | 4 |S-8984 Screw TCSF #10-32 X 5/8 RHP ZN
CBCF-15-1 Common Parts
Ref. #| Qty | Part# Description Ref.# |Qty| Part# Description
1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit 3,5, 7HP| 4 |D02-0039 (Wire Tie Anchors
2 1 |D03-0497 |Contactor IEC 3pole 80A CLO9 10,15 HP | 5 |D02-0039 |Wire Tie Anchors
3 D03-0485 |Overload IEC 64 - 82A RT22J REF 16 |D03-0247 |Wire Tie 5"Panduit #PLT1.5M-M
4 [1.3 ft|WR-06RD |Wire 6 GA Red REF 1 |DC-1667 |Decal-wiring Fan CTL 230 V-1 PH
5 D03-0511 |Points, Auxiliary for IEC REF 1 |E105-1100 |Wire Kit-cf/chs Fans 1 & 3PH230V
A | 4 [s5-8984 [Screw Tcsf#10-32 x 5/8 RHP ZN

46 PNEG-163-04 Centrifugal Fan



6. PARTS

Control Box Assembly - Three Phase 230 Volt

¢

@ ®

)

o o
o o
o o

00 o0
D

o
o
o

-

1m

0ooooo

o O O

k\@

CBCF-03-3 CBCF-05-3
Ref. #| Qty | Part# Description Ref.#| Qty | Part# Description

1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 GRP-elect Box-CF Fan .75 Conduit
2 1 |D03-0490 |Contactor IEC 3 Pole 17.5A CL02 2 1 |D03-0490 |Contactor IEC 3 Pole 17.5A CL02
3 1 |D03-0475 |Overload IEC 16 A CLS20 RT12P 3 1 |D03-0476 |Overload IEC 18 A CLS20 RT12S
4 0.7 ft{\WR-14RD |Wire 14 GA Stranded MTW Red 4 |0.7 ft|WR-10RD [Wire 10 GA Stranded MTW Red
5 |1.1ft{{WR-14BK |Wire 14 GA Stranded MTW Black 5 |1.1ft|WR-10BK [Wire 10 GA Stranded MTW Black
6 1 |C-8018 Terminal Block 185 A 3 Pole 1:4 6 1 |C-8018 Terminal Block 185 A 3 POLE 1:4

N/S 1 |FH-6998 |Insulator 18 GA Crimp Conn. N/S 1 |FH-6999 |Insulator 16 GA Insul. Crimp

090-1702-1 |Phillips PHST #8 - 32 x 1/2 F A 4 |090-1702-1|Phillips PHST #8 - 32 x 1/2 F

B 4 [S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN B 4 |S-2786 Screw TCSF #8 - 32 X 3/8 PHP ZN

PNEG-163-04 Centrifugal Fan

47



6. PARTS

CBCF-07-3 CBCF-10-3
Ref. # Qty | Part# Description Ref. #| Qty | Part# Description
1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit
2 1 |D03-0492 |[Contactor IEC 3 Pole 32A CL04 2 1 |D03-0492 |Contactor IEC 3Pole 32A CL04
3 1 |D03-0478 |Overload IEC 26 A CLS20 RT12U 3 1 |D03-0479 |Overload IEC 32 A CLS20 RT12V
4 0.6 ft|WR-08RD |Wire 8 GA Stranded THNN Red 4 10.7 ft)|WR-08RD [Wire 8 GA Stranded THNN Red
5 |1.1 ft|WR-08BK |Wire 8 GA Stranded THNN Black 5 (1.1 ft|WR-08BK [Wire 8 GA Stranded THNN Black
6 1 |C-8018 Terminal Block 185 A 3 Pole 1:4 6 1 |C-8018 Terminal Block 185 A 3 Pole 1:4
N/S 1 |FH-6999 |[Insulator 16 GA Insul. Crimp N/S 1 |FH-6999 |Insulator 16 GA Insul. Crimp
A 4 1090-1702-1 |Phillips PHST #8 -32x 1/2 F A 4 |090-1702-1 |Phillips PHST #8-32x 1/2 F
B 4 |S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN B 4 |S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN
CBCF-15-3 CBCF-20-3
Ref. #| Qty | Part# Description Ref. #| Qty | Part# Description
1 1 |C-8183 |GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 |GRP-Elect Box-CF Fan .75 Conduit
2 1 |D03-0494 |Contactor IEC 3 Pole 48A CI06 2 1 |D03-0495 |Contactor IEC 3 Pole 62A CI07
3 1 |D03-0483 |Overload IEC 42 - 55A RT22G 3 1 |D03-0483 [Overload IEC 42 - 55A RT22G
4 0.7 ft|WR-06RD |Wire 6 GA Red 4 0.5 ft{WR-04RD |Wire 4 GA Red Wire
5 |1.1 ft|WR-06BK [Wire 6 GA Black 5 1 ft |WR-04BK |Wire 4 GA MTW Black
6 1 |C-8018 |Terminal Block 185A 3 Pole 1:4 6 1 |C-8018 |Terminal Block 185A 3 Pole 1:4
7 1 |D03-0511 |Points, Auxiliary for IEC 7 1 |D03-0511 |Points, Auxiliary for IEC
N/S 1 |FH-6999 |Insulator 16 GA Insul. Crimp
A 4 |S-8984  |Screw TCSF #10 - 32 x 5/8 RHP ZN
A 4 [S-8984  [Screw TCSF #10 - 32 x 5/8 RHP ZN B 4 |S-2786  |Screw TCSF #8 - 32 x 3/8 PHP ZN
B 4 [S-2786  |Screw TCSF #8 - 32 x 3/8 PHP ZN

Common Parts
Ref. # Qty Part # Description
3 HP 2 D02-0039 Wire Tie Anchors
5TO 25 HP 5 D02-0039 Wire Tie Anchors
30, 40, 50 HP 6 D02-0039 Wire Tie Anchors
N/S 17 D03-0247 Wire Tie 5" Panduit #PLT1.5M-M
N/S 1 DC-1664 Decal-wiring Fan CTL 230 V-3 PH
N/S 1 E105-1100 Wire Kit-CF/CHS Fans 1 & 3 PH 230 V
N/S REF |C-7213 Tape 3/4 x 66 ft 3M Plastic

48 PNEG-163-04 Centrifugal Fan



6. PARTS

Control Box Assembly - Three Phase 230 Volt

¢

Y

5 0 0
D

o
o
o

-

000000

0o0ooao

o O O

o]
CBCF-25-3
@ @ @@ CBCF-30-3
CBCF-25-3 CBCF-30-3
Ref. #| Qty | Part# Description Ref. #| Qty | Part# Description
1 1 |C-8183 |GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 |GRP-Elect Box-CF Fan .75 Conduit
2 1 |D03-0497 |Contactor IEC 3 Pole 80A CL09 2 1 |D03-0498 |Contactor IEC 3 POLE 96A CL10
3 1 |D03-0485 |Overload IEC 64 - 82A RT22J 3 1 |D03-0485 |Overload IEC 64 - 82A RT22J
4 0.5 ft|WR-04RD |Wire 4 GA Red Wire 4 0.5 ft|WR-04RD |Wire 4 GA Red Wire
5 1ft |WR-04BK |Wire 4 GA MTW Black 5 1ft |WR-04BK |Wire 4 GA MTW Black
6 1 |C-8018 |Terminal Block 185A 3 Pole 1:4 6 1 |C-8018 |Terminal Block 185A 3 Pole 1:4
7 1 |D03-0511 |Points, Auxiliary for IEC 7 1 |D03-0511 |Points, Auxiliary for IEC
N/S 1 |FH-6996 |Wire Crimp #2011S Buchanan N/S 1 |FH-6996 |Wire Crimp #2011S Buchanan
N/S 1 |FH-6997 |Insulator #417 Ideal N/S 1 |FH-6997 |Insulator #417 Ideal
A S-8984  |Screw TCSF #10 - 32 x 5/8 RHP ZN A S-8984  |Screw TCSF #10 - 32 x 5/8 RHP ZN
B S-2786  |Screw TCSF #8 - 32 x 3/8 PHP ZN B S-2786 |SCREW TCSF #8 - 32 x 3/8 PHP ZN

PNEG-163-04 Centrifugal Fan

49



6. PARTS

T

CBCF-40-3
& CBCF-50-3
CBCF-40-3 CBCF-50-3
Ref. #| Qty | Part# Description Ref. #|Qty| Part# Description
1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit
2 1 |056-2275-8|Contactor 150A 110 V Coil IEC 2 1 |056-2275-8|Contactor 150A 110 V Coil IEC
3 1 |056-2276-6|Relay - O/L 90-150A Adj IEC 3 1 |056-2276-6 |Relay - O/L 90-150A Adj IEC
7 1 |056-1951-5|Contact - Aux 1NO 1NC IEC Side 7 1 |056-1951-5|Contact - Aux 1NO 1NC IEC Side
8 3 |056-2072-9|Lug for 150A Contactor 8 3 |056-2072-9|Lug for 150A Contactor
N/S 1 |FH-6997 |Insulator #417 Ideal N/S | 1 |FH-6997 |Insulator #417 Ideal
N/S 1 |FH-7004 |Crimp Sleeve #412 Ideal N/S 1 |FH-7004 |Crimp Sleeve #412 Ideal
N/S 1 |1EL0559 |Wire Nut-Large Gray N/S 1 |1EL0559 |Wire Nut-Large Gray
N/S 1 |FH-6997 |Insulator #417 Ideal N/S | 1 |FH-6997 |Insulator #417 Ideal
N/S 1 |FH-7004 |Crimp Sleeve #412 Ideal N/S 1 |FH-7004 |Crimp Sleeve #412 Ideal
A | 4 [s-8977 [Screw TCSF#10-32x3/4HWHZN| | A [ 4 [5-8977  [Screw TCSF #10 - 32 x 3/4 HWH ZN

Common Parts
Ref. # Qty Part # Description
3 HP 2 D02-0039 Wire Tie Anchors
5TO 25 HP 5 D02-0039 Wire Tie Anchors
30, 40, 50 HP 6 D02-0039 Wire Tie Anchors
N/S 17  |D03-0247 Wire Tie 5" Panduit #PLT1.5M-M
N/S 1 DC-1664 Decal-wiring Fan CTL 230V-3PH
N/S 1 E105-1100 Wire Kit-CF/CHS Fans 1 & 3PH 230V
N/S REF |C-7213 Tape 3/4 x 66 ft 3M Plastic

50 PNEG-163-04 Centrifugal Fan



6. PARTS

Control Box Assembly - Three Phase 460 Volt

5
COINGIO
CBCF-03-4 CBCF-05-4
Ref. #| Qty | Part# Description Ref.#| Qty | Part# Description
1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit
2 1 |D03-0488 |Contactor IEC 3 Pole 10A CLOO 2 1 |D03-0488 |Contactor IEC 3 POLE 10A CL0O
3 1 |D03-0473 |Overload IEC 8.5A CLS20 RT12M 3 1 |D03-0473 |Overload IEC 8.5 A CLS20 RT12M
4 1 |D03-0511 |Points, Auxiliary for IEC 4 1 |D03-0511 |Points, Auxiliary for IEC
5 | 6ft |WR-14RD [Wire 14 GA Stranded MTW Red 5 |0.6 ft{\WR-14RD |Wire 14 GA Stranded MTW Red
6 |[1.1ft|WR-14BK [Wire 14 GA Stranded MTW Black 6 |[1.1ft|WR-14BK |Wire 14 GA Stranded MTW Black
7 1 |C-8018 Terminal Block 185A 3 Pole 1:4 7 1 |C-8018 Terminal Block 185A 3 Pole 1:4
8 2 |D36-0003 |Fuse Block Panel Mount 1 Fuse 8 2 |D36-0003 |Fuse Block Panel Mount 1 Fuse
9 2 |D36-0002 |[Fuse #FNQ5 500V Slo-blow 9 2 |D36-0002 |Fuse #FNQ5 500V Slo-blow
10 2 |D03-0562 |Cover, Fuse Block Bussman 10 2 |D03-0562 |Cover, Fuse Block Bussman
1 1 |056-2187-5|Transformer .25KVA PRI-460/230 1 1 |056-2187-5|Transformer .25KVA PRI-460/230
N\S | 3 |[FH-6998 |Insulator 18 GA Crimp Conn. N\S 3 |FH-6999 |Insulator 16 GA Insul. Crimp
A 4 |090-1702-1|Phillips PHST #8 -32 x 1/2 F A 4 |090-1702-1 |Phillips PHST #8 - 32 X 1/2 F
B 10 |S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN B 10 |S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN
C 4 |S-3674 Washer Flat #10 SAE ZN C 4 |S-3674 Washer Flat #10 SAE ZN

PNEG-163-04 Centrifugal Fan 51



6. PARTS

CBCF-07-4 CBCF-10-4
Ref. #| Qty | Part# Description Ref. #| Qty Part # Description
1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit
2 1 |D03-0490 |Contactor IEC 3 Pole 17.5A CL02 2 1 |D03-0490 |Contactor IEC 3 Pole 17.5A CL02
3 1 |D03-0475 |Overload IEC 16A CLS20 RT12P 3 1 |D03-0475 |Overload IEC 16A CLS20 RT12P
4 1 |D03-0511 |Points, Auxiliary for IEC 4 1 |D03-0511 |Points, Auxiliary for IEC
5 0.6 ft{\WR-14RD |Wire 14GA Stranded MTW Red 5 |0.6 ft{|WR-12RD |Wire 12GA Stranded MTW Red
6 |[1.1ft|WR-14BK |Wire 14GA Stranded MTW Black 6 |1.1ft|WR-12BK |Wire 12GA Stranded MTW Black
7 1 |C-8018 Terminal Block 185A 3 Pole 1:4 7 1 |C-8018 Terminal Block 185A 3 Pole 1:4
8 2 |D36-0003 |Fuse Block Panel Mount 1 Fuse 8 2 |D36-0003 |Fuse Block Panel Mount 1 Fuse
9 2 |D36-0002 [Fuse #FNQ5 500 V Slo-blow 9 2 |D36-0002 |Fuse #FNQ5 500 V Slo-blow
10 2 |D03-0562 |Cover, Fuse Block Bussman 10 2 |D03-0562 |[Cover, Fuse Block Bussman
1 1 |056-2187-5|Transformer .25KVA PRI-460/230 1 1 |056-2187-5 |Transformer .25KVA PRI-460/230
N\S 3 |FH-6999 [Insulator 16 GA Insul. Crimp 12 3 |FH-6999 Insulator 16 GA Insul. Crimp
A 4 1090-1702-1|Phillips PHST #8 - 32 x 1/2 F A 4 1090-1702-1 |Phillips PHST #8 - 32 x 1/2 F
B 10 [S-2786 Screw TCSF #8 - 32 x 3/8 Php Zn B 10 [S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN
Cc 4 |S-3674 Washer Flat #10 SAE ZN C 4 [S-3674 Washer Flat #10 SAE ZN

Common Parts
Ref. # Qty Part # Description
3to7hp 5 D02-0039 Wire Tie Anchors
10 to 50 hp 6 D02-0039 Wire Tie Anchors
N/S 17  |D03-0247 Wire Tie 5" Panduit #PLT1.5M-M
N/S 1 DC-1668 Decal-wiring Fan 380 - 575V-3PH
N/S REF |C-7213 Tape 3/4 x 66ft 3m Plastic
N/S 1 E105-1101 Wire Kit-CF/CHS Fan 3PH 380/575

52 PNEG-163-04 Centrifugal Fan



6. PARTS

Control Box Assembly - Three Phase 460 Volt

OMHE O® ®

\

\
\
\

o

o
%@@% °
o

e/

D)

(@]

S

o O O

Hooong

==

o6

=

ﬁ
000000 j.\

o L
0 0 0f

=

=

e

HO) @
[eJeele)
o 0 O
P
5(© )
[s]
@0 O
CBCF-15-4 CBCF-20-4
Ref. #| Qty Part # Description Ref. #| Qty Part # Description
1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit
2 1 |D03-0492 |Contactor IEC 3 Pole 32A CL04 2 1 |D03-0492 |Contactor IEC 3 Pole 32A CL04
3 1 |D03-0478 |Overload IEC 26A CLS20 RT12U 3 1 |D03-0479 |Overload IEC 32A CLS20 RT12V
4 1 |D03-0511 |Points, Auxiliary for IEC 4 1 |D03-0511 |Points, Auxiliary for IEC
5 [0.6 ft\WR-10RD |Wire 10 GA Stranded MTW Red 5 (0.6 ft|WR-08RD |Wire 8 GA Stranded THNN Red
6 |1.1ft|WR-10BK |Wire 10 GA Stranded MTW Black 6 |1.1ft|WR-08BK |Wire 8 GA Stranded THNN Black
7 1 |C-8018 Terminal Block 185A 3 Pole 1:4 7 1 |C-8018 Terminal Block 185A 3 Pole 1:4
8 2 |D36-0003 |Fuse Block Panel Mount 1 Fuse 8 2 |D36-0003 |[Fuse Block Panel Mount 1 Fuse
9 2 |D36-0002 (Fuse #FNQ5 500V Slo-blow 9 2 |D36-0002 |Fuse #FNQ5 500V Slo-blow
10 2 |D03-0562 |Cover, Fuse Block Bussman 10 2 |D03-0562 |[Cover, Fuse Block Bussman
1 1 |056-2187-5 |Transformer .25KVA PRI-460/230 1 1 |056-2187-5 |Transformer .25KVA PRI-460/230
N\S | 3 |FH-6999 Insulator 16 GA Insul. Crimp N\S | 3 |FH-6999 Insulator 16 GA Insul. Crimp
A 4 ]090-1702-1 |Phillips PHST #8 -32x 1/2 F A 4 1090-1702-1 |Phillips PHST #8-32x 1/2 F
B 10 [S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN B 10 |S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN
C 4 [S-3674 Washer Flat #10 SAE ZN C 4 |S-3674 Washer Flat #10 SAE ZN

PNEG-163-04 Centrifugal Fan

53



6. PARTS

CBCF-25-4 CBCF-30-4

Ref. #| Qty Part # Description Ref. #| Qty Part # Description

1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit
1 |D03-0493 |Contactor IEC 3 Pole 34A CL45 1 |D03-0494 |Contactor IEC 3 Pole 48A CL06
1 |D03-0480 |Overload IEC 40A CLD20 RT12W 1 |D03-0482 |Overload IEC 30-43A RT22E
2 |D03-0511 |Points, Auxiliary for IEC 2 |D03-0511 Points, Auxiliary for IEC
WR-08RD |Wire 8 GA Stranded THNN Red WR-08RD  |Wire 8 GA Stranded THNN Red
1.1 ft|WR-08BK  |Wire 8 GA Stranded THNN Black 1.1 ft|WR-08BK  |Wire 8 GA Stranded THNN Black

1 |C-8018 Terminal Block 185A 3 Pole 1:4 1 |C-8018 Terminal Block 185A 3 Pole 1:4

o N|[o|a|slwld
I
o
=+

o N[o|lo|slwln
°
3
=

2 |D36-0003 |Fuse Block Panel Mount 1 Fuse 2 |D36-0003 |Fuse Block Panel Mount 1 Fuse
9 2 |D36-0002 |[Fuse #FNQ5 500 V Slo-blow 9 2 |D36-0002 |Fuse #FNQ5 500 V Slo-blow
10 2 |D03-0562 |Cover, Fuse Block Bussman 10 2 |D03-0562 |Cover, Fuse Block Bussman
11 1 ]056-2187-5 |Transformer .25KVA PRI-460/230 1 1 |056-2187-5 |Transformer .25KVA PRI-460/230
N\S 3 |FH-6996 Wire Crimp #2011S Buchanan N\S | 3 |FH-6996 Wire Crimp #2011S Buchanan
N\S | 3 |FH-6997 Insulator #417 Ideal N\S | 3 |FH-6997 Insulator #417 Ideal
A 4 1090-1702-1 |Phillips PHST #8 -32x 1/2 F A 4 |S-8984 Screw TCSF #10 - 32 x 5/8 RHP ZN
B 10 [S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN B 10 [S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN
C 4 |S-3674 Washer Flat #10 SAE ZN C 4 |S-3674 Washer Flat #10 SAE ZN
Common Parts
Ref. # Qty Part # Description
3to7hp 5 D02-0039 Wire Tie Anchors
10 to 50 hp 6 D02-0039 Wire Tie Anchors
N/S 17  |D03-0247 Wire Tie 5" Panduit #PLT1.5M-M
N/S 1 DC-1668 Decal-Wiring Fan 380 - 575V-3PH
N/S REF |C-7213 Tape 3/4 x 66ft 3M Plastic
N/S 1 E105-1101 Wire Kit-CF/CHS Fan 3PH 380/575

54 PNEG-163-04 Centrifugal Fan



6. PARTS

Control Box Assembly - Three Phase 460 Volt

oo C00

Iz

=

o

o © O

é =

@)

o

o
%%%% °
o

\] %
O
o

1y

Uooooo

o O O

@

g
®O ©O
CBCF-40-4 CBCF-50-4
Ref.#| Qty | Part# Description Ref. #| Qty | Part# Description
1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit 1 1 |C-8183 GRP-Elect Box-CF Fan .75 Conduit
2 1 |D03-0495 |Contactor IEC 3 Pole 62A CLO7 2 1 |D03-0497 |Contactor IEC 3Pole 80A CL09
3 1 |D03-0483 |Overload IEC 42-55A RT22G 3 1 |D03-0484 |Overload IEC 65A CLS20 RT22H
4 2 |D03-0511 |Points, Auxiliary for IEC 4 2 |D03-0511 |Points, Auxiliary for IEC
5 |0.7 ft|WR-06RD |Wire 6 GA Red 5 0.7 ft{|WR-06RD |Wire 6 GA Red
6 |1.1ft|WR-06BK |Wire 6 GA Black 6 |1.1ft|WR-06BK [Wire 6 GA Black
7 1 |C-8018 Terminal Block 185A 3 Pole 1:4 7 1 |C-8018 Terminal Block 185A 3 Pole 1:4
8 2 |D36-0003 |Fuse Block Panel Mount 1 Fuse 8 2 |D36-0003 |Fuse Block Panel Mount 1 Fuse
9 2 |D36-0002 |Fuse #FNQ5 500 V Slo-blow 9 2 |D36-0002 |Fuse #FNQ5 500 V Slo-blow
10 2 |D03-0562 |Cover, Fuse Block Bussman 10 2 |D03-0562 |Cover, Fuse Block Bussman
11 1 |056-2187-5(Transformer .25KVA PRI-460/230 11 1 |056-2187-5|Transformer .25KVA PRI-460/230
N\S 3 |FH-6996 |Wire Crimp #2011S Buchanan N\S 3 |FH-6996 |Wire Crimp #2011S Buchanan
N\S 3 |FH-6997 |Insulator #417 Ideal N\S | 3 |FH-6997 |Insulator #417 Ideal
A 4 [S-8984 Screw TCSF #10 - 32 x 5/8 RHP ZN A 4 |[S-8984 Screw TCSF #10 - 32 x 5/8 RHP ZN
B 10 [S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN B 10 |S-2786 Screw TCSF #8 - 32 x 3/8 PHP ZN
C 4 [S-3674 Washer Flat #10 SAE ZN C 4 |[S-3674 Washer Flat #10 SAE ZN
Common Parts
Ref. # Qty Part # Description
3to7 hp 5 D02-0039 Wire Tie Anchors
10 to 50 hp 6 D02-0039 Wire Tie Anchors
N/S 17  |D03-0247 Wire Tie 5" Panduit #PLT1.5M-M
N/S 1 DC-1668 Decal-wiring Fan 380 - 575V-3PH
N/S REF |C-7213 Tape 3/4 x 66ft 3m Plastic
N/S 1 E105-1101 Wire Kit-CF/CHS Fan 3PH 380/575

PNEG-163-04 Centrifugal Fan

55



6. PARTS
Motor Conduit Assembly

Motor Conduit Assembly

Fan Conduit Assembly
Model 1P230V 3P230V 3P460V

CF-3 C-8236 C-8236 C-8236

CF-5 C-8236 C-8236 C-8236
CF-7.5 C-8236 C-8236 C-8236
CF-10 C-8236 C-8236 C-8236
CF-15 C-8665 C-8665 C-8665
CF-20 - C-8665 C-8665
CF-25 - C-8239 C-8239
CF-30 - C-8239 C-8239
CF-40 - C-8301 C-8301
CF-50 - C-8301 C-8301

L O

C-8236 CONDUIT ASY-3/4" x 2FT STR/ELBOW C-8665 CONDUIT ASY-1" x 2FT STR/ELBOW
Ref. #|Qty |UM| Part # Description Ref. #|Qty [UM| Part # Description
1 | 1 |ealE305-0160 |WR 36" (LOGRN/YLW) .25/Ring 1 | 1 lealE305-0160|WR 36" (10GRN/YLW) .25/Ring
Term Term
2 1 | EA|FH-7053 |Straight PVC W/Locknut 3/4" 2 1 |EA|FH-7055 [Straight PVC W/Locknut 1"
3 EA |[FH-7054 |Elbow 3/4" 90° PVC with 3 EA |FH-7056 |Elbow PVC 90° W/Locknut 1"
4 FT |[FH-7063 |Sealtite PVC 3/4" 4 2 | FT [FH-7040 |[Sealtite PVC 1"
C-8239 CONDUIT ASY-1.5" x 2FT STR/IELBOW C-8301 CONDUIT ASY-2" x 2FT STR/ELBOW
Ref. #|Qty |UM| Part # Description Ref. #|Qty [U/M| Part # Description
1 1 e lE305-0160 ¥\(/;em36" (10GRN/YLW) .25/Ring 1 | 1 |eales0s-0160 \4\$m36" (10GRN/YLW) .25/Ring
2 1 | EA|C-8039 Straight PVC W/Locknut 1.5" 2 1 | EA|C-8042 Straight PVC W/Locknut 2"
3 1 | EA|C-8040 Elbow PVC 90° W/Locknut 1.5" 3 1 |EA|C-8043 Elbow PVC 90° W/Locknut 2"
4 2 | FT |C-8038 Sealtite PVC 1.5" 4 2 | FT |C-8041 Sealtite PVC 2"

56 PNEG-163-04 Centrifugal Fan



6. PARTS

Motor Conduit Assembly
Motor Conduit Assembly
Fan Conduit Assembly
Model 1P230V 3P230V 3P460V
CHS-3 C-8267 C-8265 C-8568
CHS-5 C-8264 C-8265 C-8568
CHS-7.5 C-8264 C-8569 C-8568
CHS-10 C-8266 C-8569 C-8568
CHS-15 - C-8272 C-8571
CHS-20 - C-8572 C-8571
CHS-30 - C-8309 C-8310
CHS-40 - C-8309 C-8310
CHS-50 - C-8311 C-8312

C-8264 CONDUIT ASY-3/4" x 3'STR/ELB 1PH C-8266 CONDUIT ASY-3/4" x 3'STR/ELB 1PH
Ref. # Qty |UM | Part# Description Ref. #| Qty |UM| Part# Description
WR 48" (10GRN/YLW WR 48" (10GRN/YLW
1 1 | EA [E305-0153 .25/Ring(Term ) 1 1 | EA |E305-0153 .25/Ring(Term )
2 1 | EA |FH-7053 |Straight PVC W/Locknut 3/4" 2 1 | EA |FH-7053 |Straight PVC W/Locknut 3/4"
3 1 | EA |[FH-7054 |Elbow 3/4" 90° PVC with 3 1 | EA |FH-7054 |Elbow 3/4" 90° PVC with
4 3 | FT |[FH-7063 [Sealtite PVC 3/4" 4 3 | FT |[FH-7063 |Sealtite PVC 3/4"
5 2 | EA |FH-6996 |Wire Crimp #2011S Buchanan 5 2 | EA |[FH-6996 |Wire Crimp #2011S Buchanan
6 2 | EA |FH-6997 |[Insulator #417 Ideal 6 2 | EA |[FH-6997 |[Insulator #417 Ideal
7 4 | FT |[WR-08BK [Wire 8 GA Stranded THNN Black 7 4 | FT |WR-06BK |Wire 6 GA Black
8 4 | FT |[WR-08RD (Wire 8 GA Stranded THNN Red 8 4 | FT |WR-06RD |Wire 6 GA Red
C-8267 CONDUIT ASY-3/4" x 3'STR/ELB 1PH
Ref. #| Qty | UM Part # Description

EA |E305-0153 |WR 48" (10GRN/YLW) .25/Ring Term

EA |FH-7053 Straight PVC W/Locknut 3/4"

EA |FH-7054 Elbow 3/4" 90° PVC with

FH-7063 Sealtite PVC 3/4"

EA |FH-6999 Insulator 16 GA Insul. Crimp

EA |E305-0163 |WR 48" (12BLK).50/.50

o|N[oO|A~|wW[N
alalplwlalala
m
—

EA |E305-0164 |WR 48" (12RED).50/.50

PNEG-163-04 Centrifugal Fan

57



6. PARTS

Motor Conduit Assembly

Motor Conduit Assembly

Fan Conduit Assembly
Model 1P230V 3P230V 3P460V
CHS-3 C-8267 C-8265 C-8568
CHS-5 C-8264 C-8265 C-8568
CHS-7.5 C-8264 C-8569 C-8568
CHS-10 C-8266 C-8569 C-8568
CHS-15 - C-8272 C-8571
CHS-20 - C-8572 C-8571
CHS-30 - C-8309 C-8310
CHS-40 - C-8309 C-8310
CHS-50 - C-8311 C-8312

, OF

C-8265 CONDUIT ASY-3/4" x 3' STR/ELB 1PH C-8569 CONDUIT ASY-3/4" x 3' 10GA 230V
Ref. #|Qty [lU/M| Part# Description Ref. #|Qty |UM| Part# Description
WR 48" (10GRN/YLW WR 48" (10GRN/YLW
1 1 | EA |[E305-0153 .25/Ring(Term ) 1 1 | EA |E305-0153 .25/Ring(Term )
2 1 | EA [FH-7053 |Straight PVC W/Locknut 3/4" 2 1 | EA |FH-7053 |Straight PVC W/Locknut 3/4"
3 1 | EA [FH-7054 |Elbow 3/4" 90° PVC with 3 1 | EA |FH-7054 |Elbow 3/4" 90° PVC with
4 3 | FT |FH-7063 |Sealtite PVC 3/4" 4 3 | FT [FH-7063 |Sealtite PVC 3/4"
5 4 |EA|FH-6999 |Insulator 16 GA Insul. Crimp 5 4 | EA |FH-6996 |Wire Crimp #2011S Buchanan
6 - - - - 6 4 | EA |FH-6997 |Insulator #417 Ideal
7 FT ([WR-14BK |Wire 14GA Stranded MTW Black 7 8 | FT ([WR-10BK [Wire 10 GA Stranded MTW Black
8 4 | FT |WR-14RD |Wire 14GA Stranded MTW Red 8 4 | FT |WR-10RD |Wire 10 GA Stranded MTW Red
C-8272 CONDUIT ASY-1" x 5' 6GA 230V C-8309 CONDUIT ASY-1.5" x 5' STR/ELB 2GA
Ref. #| Qty | UM | Part # Description Ref. #| Qty |[UM| Part# Description
WR 78" (10GRN/YLW WR 78" (10GRN/YLW
1 1 | EA |E305-0267 .25/Ring(Term ) 1 1 | EA |E305-0267 .25/Ring(Term )
2 1 | EA |FH-7055 |Straight PVC W/Locknut 1" 2 1 | EA|C-8039 Straight PVC W/locknut 1.5"
3 1 | EA |FH-7056 |Elbow PVC 90° W/Locknut 1" 3 1 | EA|C-8040 Elbow PVC 90° W/locknut 1.5"
4 5 | FT |FH-7040 |[Sealtite PVC 1" 4 5 | FT |C-8038 Sealtite PVC 1.5"
5 6 | EA |FH-6996 |Wire Crimp #2011S Buchanan 5 3 | EA|C-7215 Splice, Bolt 2H Blackburn
6 6 | EA |FH-6997 |Insulator #417 Ideal 6 0.14 | RL [C-7213 Tape 3/4 x 66ft 3m Plastic
7 12 | FT |WR-06BK |Wire 6 GA Black 0.3 | RL |C-7214 Tape Rubber Wrap 3\4 x 30ft
8 6 | FT |WR-06RD |Wire 6 GA Red 7 13 | FT |WR-02BK |Wire 2 GA Black Wire

8 6.5 | FT |WR-02RD |Wire 2 GA Red Wire

58 PNEG-163-04 Centrifugal Fan



6. PARTS

C-8310 CONDUIT ASY-1.5" x 5' STR/ELB 6GA C-8311 CONDUIT ASY-2" x 5FT 1GA 230V
Ref. #|Qty |U/M| Part # Description Ref. #| Qty [U/M| Part# Description
WR 78" (10GRN/YLW E305- WR 78" (10GRN/YLW
! 1 | BA |E305-0267 .25/Ring(Term ) ! 1 |EA 0267 .25/Ring(Term )
2 1 | EA|C-8039  |[Straight PVC W/locknut 1.5" 2 1 | EA |C-8042 |Straight PVC W/Locknut 2"
3 1 | EA |C-8040 Elbow PVC 90° W/Locknut 1.5" 3 1 | EA |C-8043 |Elbow PVC 90° W/Locknut 2"
4 5 | FT |C-8038  |[Sealtite PVC 1.5" 4 5 | FT |C-8041 |[Sealtite PVC 2"
5 6 | EA |FH-6996 |Wire Crimp #2011S Buchanan 5 3 | EA|C-7218 |Splice, Bolt 1TH3 Blackburn
6 6 | EA |FH-6997 |Insulator #417 Ideal 5 0.14| RL |C-7213 |Tape 3/4 x 66ft 3m Plastic
7 13 | FT |WR-06BK |Wire 6 GA Black 0.3 | RL |C-7214 |Tape Rubber Wrap 3\4 x 30ft
8 |[6.5| FT [WR-06RD |Wire 6 GA Red 7 [19.5| FT |[WR-01BK|Wire 1 GA Black Stranded CSA
C-8312 CONDUIT ASY-2" x 5FT 4GA 460V
Ref.#| Qty |U/M| Part# Description
1 1 EA |E305-0267 |WR 78" (10GRN/YLW) .25/Ring Term
2 1 EA |C-8042 Straight PVC W/Locknut 2"
3 1 EA |C-8043 Elbow PVC 90° W/Locknut 2"
4 5 FT |C-8041 Sealtite PVC 2"
5 3 EA |FH-6996 |Wire Crimp #2011S Buchanan
3 EA |C-7215 Splice,bolt 2H Blackburn
3 EA |[FH-6997 |Insulator #417 Ideal
6 0.23 | RL |C-7213 Tape 3/4 x 66ft 3m Plastic
0.3 RL |C-7214 Tape Rubber Wrap 3/4 x 30ft
7 6.5 FT |[WR-04RD (Wire 4 GA Red Wire
8 6.5 FT |[WR-04RD (Wire 4 GA Red Wire

PNEG-163-04 Centrifugal Fan

59



6. PARTS

Motor Conduit Assembly
Motor Conduit Assembly
Fan Conduit Assembly
Model 1P230V 3P230V 3P460V
CHS-30D - C-8439 C-8440
CHS-40D - C-8450 C-8434
CHS-50D - C-8450 C-8436

¢

C-8572 CONDUIT ASY-1" x 5' 4GA 230V C-8568 CONDUIT ASY-3/4" x 3' 14GA 460V
Ref. # Qty |UM| Part# Description Ref. #| Qty ([UM| Part# Description
1 1 | ea |E305-0267 WR 78" (10GRN/YLW) .25/Ring 1 1 | ea lE305-0153 WR 48" (10GRN/YLW) .25/Ring
Term Term

2 1 | EA |FH-7055 |Straight PVC W/Locknut 1" 2 1 | EA |FH-7053 |Straight PVC W/Locknut 3/4"
3 1 | EA |[FH-7056 |Elbow PVC 90° W/Locknut 1" 3 1 | EA |FH-7054 |Elbow 3/4" 90° PVC with
4 5 | FT |[FH-7040 |Sealtite PVC 1" 4 3 | FT |[FH-7063 |Sealtite PVC 3/4"
5 4 | EA |[FH-6996 |Wire Crimp #2011S Buchanan 5 6 | EA [FH-6999 |Insulator 16 GA Insul. Crimp
6 4 | EA |FH-6997 |Insulator #417 Ideal 7 8 | FT [WR-14BK |Wire 14GA Stranded MTW Black
7 | 12 | FT |WR-04BK |Wire 4GA MTW Black 8 4 | FT |WR-14RD |Wire 14GA Stranded MTW Red
8 6 | FT |WR-04RD |Wire 4GA Red Wire

C-8571 CONDUIT ASY-3/4" x 5' 10GA 460V C-8439 GRP-DI CONDUIT 3P230 #2 1.5 x 48

Ref. #| Qty |UM| Part# Description Ref. #|Qty |[U/M| Part# Description

1 | 1 | EA |E305-0188 %rrrio (10gm/ylw) .25/ring 1| 1 | EA |[E305-0188|Wr 60" (10grn/ylw) .25/Ring Term
2 1 | EA [FH-7053 |Straight PVC W/locknut 3/4" 1 | EA |C-8039 [Straight PVC W/locknut 1.5"
3 1 | EA [FH-7054 |Elbow 3/4" 90° PVC with 3 1 | EA |C-8040 |Elbow PVC 90° W/locknut 1.5"
4 5 | FT |FH-7063 |Sealtite PVC 3/4" 3 | FT |C-8038  |Sealtite PVC 1.5"
5 6 | EA |FH-6996 |Wire Crimp #2011S Buchanan 5 1 | EA |FH-6996 |Wire Crimp #2011S Buchanan
6 6 | EA |FH-6997 |Insulator #417 Ideal 3 | EA |[FH-7004 |Crimp Sleeve #412 Ideal
7 | 12 | FT [WR-10BK \E"\g?kaA Stranded MTW 6 | 4 | EA |FH-6997 |Insulator #417 Ideal
8 6 | FT |WR-10RD |Wire 10GA Stranded MTW Red 7 10 | FT |WR-02BK |Wire 2GA Black Wire

8 5 | FT |WR-02RD |Wire 2GA Red Wire

60 PNEG-163-04 Centrifugal Fan



6. PARTS

C-8450 GRP-DI CONDUIT 3P230 #1 2.0 x 48 C-8440 GRP-DI CONDUIT 3P460 #6 1.5 x 48
Ref. #/ Qty |[U/M| Part # Description Ref. #/Qty|U/M| Part# Description
WR 60" (10GRN/YLW) .25/Ring WR 60" (10GRN/YLW) .25/Ring

1 1 | EA |E305-0188 1 1 | EA |E305-0188

Term Term

EA [C-8042 Straight PVC W/Locknut 2" EA |C-8039 Straight PVC W/Locknut 1.5"
EA |C-8043 Elbow PVC 90° W/Locknut 2" EA |C-8040 Elbow PVC 90° W/Locknut 1.5"
FT |C-8041 Sealtite PVC 2" FT |C-8038 Sealtite PVC 1.5"

EA |C-7218 Splice, bolt 1H3 Blackburn EA [FH-6996 |Wire Crimp #2011S Buchanan
0.3 | RL [C-7214 Tape Rubber Wrap 3\4 x 30ft EA [FH-6997 |Insulator #417 Ideal

0.14| RL |C-7213 Tape 3/4 x 66ft 3m Plastic FT |WR-06BK |Wire 6 GA Black

7 | 15 | FT |WR-01BK |Wire 1GA Black Stranded CSA FT |WR-06RD |Wire 6 GA Red

N

N

a|ls|lw|n
w|n|[=a]

-
o

N[O BA[W|DN
DO |Ww

(¢)]

C-8438 GRP-DI CONDUIT 3P460 #6 2.0 x 48 C-8436 GRP-DI CONDUIT 3P230 #2 2.0 x 48
Ref. #|Qty |UM| Part# Description Ref. #| Qty (UM | Part# Description
1 1 lea E305- WR 6.0" (10GRN/YLW) 1 1 |lea E305- |WR 60 (10GRN/YLW)
0188 .25/Ring Term 0188 .25/Ring Term
2 1 | EA |C-8042 |Straight PVC W/Locknut 2" 1 | EA |C-8042 |Straight PVC W/Locknut 2"
3 1 | EA [C-8043 |Elbow PVC 90° W/Locknut 2" 1 | EA |C-8043 |Elbow PVC 90° W/Locknut 2"
4 4 | FT |C-8041 |Sealtite PVC 2" 4 | FT |C-8041 |Sealtite PVC 2"
5 6 | EA |[FH-6996 |Wire Crimp #2011S Buchanan 5 3 EA |FH-6996 |Wire Crimp #2011S Buchanan
6 6 | EA [FH-6997 |Insulator #417 Ideal 3 | EA |C-7215 |Splice,bolt 2H Blackburn
7 10 | FT |WR-06BK [Wire 6 GA Black 3 | EA |FH-6997 |Insulator #417 Ideal
8 5 | FT [WR-06RD|Wire 6 GA Red 6 |0.14 | RL |C-7213 (Tape 3/4 x 66ft 3m Plastic
0.3 | RL |C-7214 |[Tape Rubber Wrap 3/4 x 30ft
7 10 | FT \(/)\;FI;-K Wire 2 GA Black Wire
8 5 FT \(/)\;F;D Wire 2 GA Red Wire

PNEG-163-04 Centrifugal Fan 61



7. SCHEMATICS / WIRING DIAGRAMS
Wiring Schematic - 230 Volt 1 Phase

250 VOLT 120 V
1 PHASE GROUND NEUTRAL

l

HEATER
CONNECTION
(FIELD INSTALL)

e O

1/4 AMP STOP START OVERLOAD
FUSE SWITCH SWITCH CONTACTOR | ReLAY
CONTACTS
| | N 7
[ PN
AUX CONTACTS INDICATOR
LIGHT
Figure 7A
CF-3-1 Capacitor Specifications
Motor Part # |Capacitor Part #| Capacitor Type MFD Voltage Quantity
FH-7012 Electrolytic 161 250 1
C-7979 FH-7000 Electrolytic 216 250 1
FH-7011 Oil 35 370 1

PNEG-163-04 Centrifugal Fan




7. SCHEMATICS / WIRING DIAGRAMS
Wiring Diagram - CF-3-1C

BLUE

PURPLE
BLUE  /

BLACK

TO 120V
NEUTRAL

HEATER
CONNECTION
(FIELD INSTALL)

1-BLU
J-BRN —L /
4-YEL

8—RED (
\ 5-BLK

THERMAL

WHT/YEL

A PHASE

?apms LINE A| LINE B| JOIN
B STD 1,8 4 J,5
W Siren oPP 1,5 4 J,8

WHT/GRY

g / NOTES:

~ 1. STANDARD ROTATION IS CCW FACING END OPPOSITE
SHAFT EXTENSION.

2. MULTIPLE CAPACITORS ARE CONNECTED IN PARALLEL
UNLESS OTHERWISE SPECIFIED.

3. LEAD COLORS ARE OPTIONAL. LEADS MUST ALWAYS BE
NUMBERED AS SHOWN.

ELEC CAP

WHT/GRY

\_ o cae J

Figure 7B

PNEG-163-04 Centrifugal Fan



7. SCHEMATICS / WIRING DIAGRAMS
Wiring Schematic - 230 Volt 1 Phase

250 VOLT 120V
T PHASE GROUND  NEUTRAL

!_\ L1 L2 1 LS—!
I |
I I
I pu— pu— pu— |
I I
| | HEATER
' ' CONNECTION
| | (FIELD INSTALL)
| T 20— TB\ |

¥

5 AMP

FAN FUSE
MOTOR
s - . m \N\ &
1/4 AMP STOP START OVERLOAD
FUSE SWITCH SWITCH CONTACTOR 1 ReLAY
o S~ CONTACTS
I PN
AUX CONTACTS INDICATOR
LIGHT
Figure 7C
CHS-3-1 Capacitor Specifications
Motor Part # |Capacitor Part #| Capacitor Type MFD Voltage Quantity
FH-5474 FH-7013 Electrolytic 850 115 1

PNEG-163-04 Centrifugal Fan




7. SCHEMATICS / WIRING DIAGRAMS

Wiring Diagram - CHS-3-1C

BLACK

BLUE

PURPLE

PURPLE
BLUE J

=

oo ool

[¢]

868

iy
1/4 YELLOW
PURPLE
5
TO 120V
%

NEUTRAL

HEATER
CONNECTION
(FIELD INSTALL)

BLACK

2-WHT
3—orc q\ /
4-YEL

B PHASE

X CENT
- SWITCH

WHT/GRY

~
&

ELEC CAP A////

LINE A LINE B JOIN
HIGH STD 1 4,5 2,3,8
HIGH OPP 1 4,8 2,3,5
LOW STD 1,3,8 2,4,5 -
LOW OPP 1,3,5 2,4,8 —

NOTES:

1. STANDARD ROTATION IS CCW FACING END OPPOSITE
SHAFT EXTENSION.

2. OPTIONAL THERMOSTAT IS PROVIDED WHEN SPECIFIED.

3. MULTIPLE CAPACITORS ARE CONNECTED IN PARALLEL
UNLESS OTHERWISE SPECIFIED.

4. LEAD COLORS ARE OPTIONAL. LEAD MUST ALWAYS BE
NUMBERED AS SHOWN.

PNEG-163-04 Centrifugal Fan

Figure 7D




PNEG-163-04 Centrifugal Fan

66

7. SCHEMATICS / WIRING DIAGRAMS

Wiring Schematic - 230 Volt 1 Phase

2350 VOLT 120 V
1 PHASE GROUND  NEUTRAL
Y0 o 3
|
l
|
l
: coHNErﬁgE%ON
| (FIELD INSTALL)
|
Lﬂ &
at Q N
1/4 AMP STOP START OVERLOAD
FUSE SWITCH SWITCH CONMACTOR | ™ ReLAY
N o~ CONTACTS
| P4
AUX CONTACTS INDICATOR
LIGHT
Figure 7E
CF-5-1 Capacitor Specifications
Motor Part # |Capacitor Part #| Capacitor Type MFD Voltage Quantity
FH-7000 Electrolytic 216 250 2
C-7980
CH-6898 Oil 40 370 1
CF-7.5-1 Capacitor Specifications
Motor Part # |Capacitor Part #| Capacitor Type MFD Voltage Quantity
FH-7000 Electrolytic 216 250 2
-7981
C-798 CH-6898 Oil 40 370 1
CF-5-1 Capacitor Specifications
Motor Part # |Capacitor Part #| Capacitor Type MFD Voltage Quantity
FH-7012 Electrolytic 216 250 2
FH-5476 CH-6898 Qil 40 370 1
CF-5-1 Capacitor Specifications
Motor Part # |Capacitor Part #| Capacitor Type MFD Voltage Quantity
FH-7000 Electrolytic 216 250 2
FH-5478 FH-7010 Oil 25 370 1




7. SCHEMATICS / WIRING DIAGRAMS
Wiring Diagram - CF-5-1C, CF-7.5-1C, CHS-5-1C & CHS-7.5-1C

N
BLACK E
Ve @
[5}
Y
o PURPLE
% BLUE )
% o O O g w
2 z
R?R
Y
/4 YELLOW
PURPLE
5
TO 120V
NEUTRAL
J
cONREEToN
(FIELD INSTALL)
1-BLU L J /
A PHASE 4-YEL
— J—BRN
T — —y (
N
? B PHASE
LINE A LINE B
Y s STD 1,8 4,5
OPP 1,5 4,8
WHT/GRY
ol |e
NOTES:
\V 1. STANDARD ROTATION IS CCW FACING END OPPOSITE
SHAFT EXTENSION.
2. OPTIONAL THERMOSTAT IS PROVIDED WHEN SPECIFIED.
3. MULTIPLE CAPACITORS ARE CONNECTED IN PARALLEL
ELEC CAP UNLESS OTHERWISE SPECIFIED.
4. LEAD COLORS ARE OPTIONAL. LEADS MUST ALWAYS BE
WHT/GRY NUMBERED AS SHOWN.
K olL cAP /
Figure 7F

PNEG-163-04 Centrifugal Fan



7. SCHEMATICS / WIRING DIAGRAMS
Wiring Schematic - 230 Volt 1 Phase

250 VOLT 120V
T PHASE GROUND  NEUTRAL
!_\ L1 12— LS—!
| |
| |
| p— p— j— |
| |
| | HEATER
' ' CONNECTION
| | (FIELD INSTALL)
| |
| T 20— T3 |
S ®
5 AMP
FAN FUSE
MOTOR
1/4 AMP STOP START CMR OVERLOAD
FUSE SWITCH SWITCH COIL RELAY
| o~ CONTACTS
I N
AUX CONTACTS INDICATOR
LIGHT
Figure 7G
CF-10-1 Capacitor Specifications
Motor Part # |Capacitor Part #| Capacitor Type MFD Voltage Quantity
FH-7000 Electrolytic 216 250 3
C-7982
CH-6898 Oil 40 370 3
CHS-10-1 Capacitor Specifications
Motor Part # |Capacitor Part #| Capacitor Type MFD Voltage Quantity
FH-7000 Electrolytic 216 250 3
FH-5480
CH-6897 Oil 30 370 2

PNEG-163-04 Centrifugal Fan




7. SCHEMATICS / WIRING DIAGRAMS

Wiring Diagram - CF-10-1C & CHS-10-1C

BLACK

HEATER
CONNECTION
(FIELD INSTALL)

ONO
OnNo
NC
NC

PURPLE

BLUE

L~

1-BLU ﬂ—/ J
4-YEL

A PHASE

—_— J-BRN

OPTIONAL J-BRN
THERMOSTAT

5-BLK

B PHASE

WHT/GRY

OlL CAP

8-RED
ELEC CAP

LINE A LINE B
STD 1,8 4,5
OPP 1,5 4,8

NOTES:

SHAFT EXTENSION.

o A

1. STANDARD ROTATION IS CCW FACING END OPPOSITE

2. OPTIONAL THERMOSTAT IS PROVIDED WHEN SPECIFIED.
3. MULTIPLE CAPACITORS ARE CONNECTED IN PARALLEL
UNLESS OTHERWISE SPECIFIED.
. OPTIONAL OIL CAPACITOR IS PROVIDED WHEN SPECIFIED.
. CAPACITORS MAY BE SEPERATELY MOUNTED.
6. LEAD COLORS ARE OPTIONAL. LEADS MUST ALWAYS BE
NUMBERED AS SHOWN.

Figure 7H

PNEG-163-04 Centrifugal Fan

69



7. SCHEMATICS / WIRING DIAGRAMS
Wiring Schematic - 230 Volt 1 Phase

250 VOLT 120 V
1 PHASE GROUND  NEUTRAL

J

HEATER
CONNECTION
(FIELD INSTALL)

VA

5 AMP
FUSE

P DU e SR

1/4 AMP STOP START OVERLOAD
FUSE SWITCH SWITCH CONTACTOR |~ ReLAY
. S CONTACTS
[0 PN
AUX CONTACTS INDICATOR
LIGHT
Figure 71

CF-15-1 Capacitor Specifications

Motor Part # |Capacitor Part #| Capacitor Type MFD Voltage Quantity
FH-7000 Electrolytic 216 250 3
C-7982
CH-6899 Oil 50 370 3

PNEG-163-04 Centrifugal Fan



7. SCHEMATICS / WIRING DIAGRAMS
Wiring Diagram - CF-15-1C

BLUE

BLACK

PURPLE

T0 120V
NEUTRAL

HEATER
CONNECTION
MOTOR (FIELD INSTALL)

ra o F/ /

A PHASE
OPTIONAL —— J-BRN
THERMOSTAT
8—-RED

\ 5-BLK
5 . LINE A LINE B
© STD 1,8 4.5
V S OPP 1,5 4,8
0 NOTES:
1. STANDARD ROTATION IS CCW FACING END OPPOSITE
/ SHAFT EXTENSION.
2. OPTIONAL THERMOSTAT IS PROVIDED WHEN SPECIFIED.
’7 T oo 3. MULTIPLE CAPACITORS ARE CONNECTED IN PARALLEL
UNLESS OTHERWISE SPECIFIED.
‘ 2 EQUIVALENT POTENTIAL RELAY.

| 4. USE GE CR353CB2AB1, OR FURNAS 45DG20AG, OR
|

T 5. DRESS LEADS AWAY FROM RELAY TO AVOID INTERFERENCE.
6. CAPS AND RELAY MAY BE SEPERATELY MOUNTED.
7. LEAD COLORS ARE OPTIONAL. LEADS MUST ALWAYS BE
k_ ——= 1 NUMBERED AS SHOWN.

Figure 7J

PNEG-163-04 Centrifugal Fan



7. SCHEMATICS / WIRING DIAGRAMS
Wiring Schematic - 230 Volt 3 Phase

250 VOLT

S PHASE CROUND

|

L1

HEATER
CONNECTION
| (FIELD INSTALL)

120V
NEUTRAL

. 7 L
1/4 AMP STOP START OVERLOAD
FUSE SWITCH SWITCH CONTRGTOR | ReLay
- - CONTACTS
Lo P
AUX CONTACTS  INDICATOR
LIGHT

Figure 7K

PNEG-163-04 Centrifugal Fan




7. SCHEMATICS / WIRING DIAGRAMS

Wiring Diagram - 230 Volt 3 Phase

BLACK

BLACK
YELLOW

1/4

PURPLE

HEATER
CONNECTION
(FIELD INSTALL)

BLUE )

BLUE

PURPLE

T0 120V
NEUTRAL

CDO005

CD0180

NOTE
Refer to Chart Below to determine which
connection diagram to use.

NOTES:
1. INTERCHANGE ANY TWO LINE LEADS
TO REVERSE ROTATION.

2. OPTIONAL TERMOSTATS ARE
PROVIDED WHEN SPECIFIED.

3. ACTUAL NUMBER OF INTERNAL
PARALLEL CIRCUITS MAY BE A
MULTIPLE OF THOSE SHOWN ABOVE.

4. LEAD COLORS ARE OPTIONAL.
LEADS MUST ALWAYS BE NUMBERED
AS SHOWN.

L ]
Figure 7L
230 Volt 3 Phase
Fan Model MOtOBiS;Z?:;cnon Fan Model Motolr)icei;?an;ctlon

CF-3 CDO0005 CHS-3 CDO0005
CF-5 CDO0005 CHS-5 CDO0005
CF-7.5 CDO0005 CHS-7.5 CDO0005
CF-10 CDO0005 CHS-10 CD0005
CF-15 CDO0005 CHS-15 CD0005
CF-20 CD0180 CHS-20 CD0005
CF-25 CDO0005 CHS-30 CD0005
CF-30 CDO0005 CHS-40 CDO0180
CF-40 CDO0005 CHS-50 CD0180
CF-50 CDO0005

PNEG-163-04 Centrifugal Fan

73



7. SCHEMATICS / WIRING DIAGRAMS
Wiring Schematic - 460 Volt 3 Phase

460 VOLT GROUND
3 PHASE

— |

L1 L2 L3

5 AMP Cg CQ 5 AMP
FUSE FUSE
T

T2 T3

FAN
MOTOR
RAAANANS
SYYYY YY)
460V TO 120V J_
5 AMP 1/4 AMP TRANSFORMER =
FUSE FUSE
AUX CONTACTS ///"\\\
(ON SIDE OF —— | 120V Y\L
CONTACTOR) I \\\_/// |
STOP START OVERLOAD
SWITCH SWITCH CONTACTOR RELAY
colL CONTACTS
| | Y
[ AN A
AUX CONTACTS IND | CATOR
(ON SIDE OF LIGHT
CONTACTOR) 120V
HEATER
CONNECT ION

(FIELD INSTALL)

Figure 7TM

PNEG-163-04 Centrifugal Fan




7. SCHEMATICS / WIRING DIAGRAMS

Wiring Diagram - 460 Volt 3 Phase

WIRE FOR
SPECIFIC INPUT
VOLTAGE. 460V
SHOWN

@'

NOTE

NOTES:

BLUE

PURPLE

GREEN/YELLOW
PURPLE

BLACK

Refer to Chart Below to determine which
connection diagram to use.

1. INTERCHANGE ANY TWO LINE LEADS
TO REVERSE ROTATION.

PURPLE 2. OPTIONAL TERMOSTATS ARE
BLUE PROVIDED WHEN SPECIFIED.

3. ACTUAL NUMBER OF INTERNAL
PARALLEL CIRCUITS MAY BE A
MULTIPLE OF THOSE SHOWN ABOVE.

4. LEAD COLORS ARE OPTIONAL.
LEADS MUST ALWAYS BE NUMBERED

W AS SHOWN.

HEATER
CONNECTION
(FIELD INSTALL)
WHITE J

[eld

Figure 7N
460 Volt 3 Phase
Fan Model MOtOBgZ?:;cuon Fan Model MotoBi(:l;rrIan:‘ctlon

CF-3 CD0005 CHS-3 CD0005
CF-5 CD0005 CHS-5 CD0005
CF-7.5 CD0005 CHS-7.5 CD0005
CF-10 CDO0005 CHS-10 CDO0005
CF-15 CDO0005 CHS-15 CDO0005
CF-20 CD0180 CHS-20 CDO0005
CF-25 CDO0005 CHS-30 CDO0005
CF-30 CDO0005 CHS-40 CD0180
CF-40 CDO0005 CHS-50 CD0180
CF-50 CD0005

PNEG-163-04 Centrifugal Fan

75



8. APPENDIX A

Double Inlet Fans

Note: Refer to Supplements provided by component manufacturers for installation and
maintenance of the Double Inlet Fan Bearings and Shaft Coupling.

PNEG-1436 INSTRUCTIONS- DODGE GRIP-TIGHT
PNEG-1437 INSTRUCTIONS- REXNORD COUPLING

PNEG-163-04 Centrifugal Fan



9. WARRANTY

Warranty

THE GSI GROUP, INC. (“GSI”) WARRANTS ALL PRODUCTS WHICH IT MANUFACTURES
TO BE FREE OF DEFECTS IN MATERIAL AND WORKMANSHIP UNDER NORMAL USAGE
AND CONDITIONS FOR A PERIOD OF 12 MONTHS AFTER RETAIL SALE TO THE
ORIGINAL END USER. THE PURCHASER’S SOLE REMEDY AND GSI'S ONLY OBLIGATION
SHALL BE TO REPAIR OR REPLACE, AT GSI'S OPTION AND EXPENSE, PRODUCTS THAT,
IN GSI'S SOLE JUDGMENT, CONTAIN A MATERIAL DEFECT DUE TO MATERIALS OR
WORKMANSHIP. ALL DELIVERY AND SHIPMENT CHARGES TO AND FROM GSI'S
FACTORY WILL BE PURCHASER’S RESPONSIBILITY. EXPENSES INCURRED BY OR ON
BEHALF OF THE PURCHASER WITHOUT PRIOR WRITTEN AUTHORIZATION FROM AN
AUTHORIZED EMPLOYEE OF GSI SHALL BE THE SOLE RESPONSIBILITY OF THE
PURCHASER.

EXCEPT FOR THE LIMITED WARRANTY EXPRESSED ABOVE, GSI MAKES NO FURTHER
WARRANTY OF ANY KIND, EXPRESS OR IMPLIED, INCLUDING, WITHOUT LIMITATION,
WARRANTIES OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE OR
USE IN CONNECTION WITH (1) PRODUCT MANUFACTURED OR SOLD BY GSI OR (I) ANY
ADVICE, INSTRUCTION, RECOMMENDATION OR SUGGESTION PROVIDED BY AN
AGENT, REPRESENTATIVE OR EMPLOYEE OF GSI REGARDING OR RELATED TO THE
CONFIGURATION, INSTALLATION, LAYOUT, SUITABILITY FOR A PARTICULAR
PURPOSE, OR DESIGN OF SUCH PRODUCTS.

GSI SHALL NOT BE LIABLE FOR ANY DIRECT, INDIRECT, INCIDENTAL OR
CONSEQUENTIAL DAMAGES, INCLUDING, WITHOUT LIMITATION, LOSS OF
ANTICIPATED PROFITS OR BENEFITS. PURCHASER'’S SOLE AND EXCLUSIVE REMEDY
IS AS SET FORTH IN THE LIMITED WARRANTY EXPRESSED ABOVE, WHICH SHALL NOT
EXCEED THE AMOUNT PAID FOR THE PRODUCT PURCHASED. THIS WARRANTY IS NOT
TRANSFERABLE AND APPLIES ONLY TO THE ORIGINAL PURCHASER. GSI SHALL HAVE
NO OBLIGATION OR RESPONSIBILITY FOR ANY REPRESENTATIONS OR WARRANTIES
MADE BY OR ON BEHALF OF ANY DEALER, AGENT OR DISTRIBUTOR OF GSI.

GSI ASSUMES NO RESPONSIBILITY FOR CLAIMS RESULTING FROM ERECTION
DEFECTS OR UNAUTHORIZED MODIFICATIONS TO PRODUCTS WHICH IT
MANUFACTURED. MODIFICATIONS TO PRODUCTS NOT SPECIFICALLY DELINEATED IN
THE MANUAL ACCOMPANYING THE EQUIPMENT AT INITIAL SALE WILL NULLIFY THE
PRODUCT WARRANTY THAT MIGHT HAVE BEEN OTHERWISE AVAILABLE.

THE FOREGOING WARRANTY SHALL NOT EXTEND TO PRODUCTS OR PARTS WHICH
HAVE BEEN DAMAGED BY NEGLIGENT USE, MISUSE, ALTERATION OR ACCIDENT. THIS
WARRANTY EXTENDS SOLELY TO ONLY PRODUCTS MANUFACTURED BY GSI. THIS
WARRANTY IS EXCLUSIVE AND IN LIEU OF ALL OTHER WARRANTIES EXPRESS OR
IMPLIED. GSI RESERVES THE RIGHT TO MAKE DESIGN OR SPECIFICATION CHANGES
AT ANY TIME.

PRIOR TO INSTALLATION, PURCHASER HAS THE RESPONSIBILITY TO COMPLY WITH
ALL FEDERAL, STATE AND LOCAL CODES WHICH MAY APPLY TO THE LOCATION AND
INSTALLATION OF PRODUCTS MANUFACTURED OR SOLD BY GSI.

PHLEGAL: #1832020 v1 (139LG01!.DOC) (revised December 2005)

PNEG-163-04 Centrifugal Fan 77



This equipment shall be installed in accordance with
the current installation codes and applicable
regulations which should be carefully followed in all
cases. Authorities having jurisdiction should be
consulted before installations are made.

GSI GROUP

®

GSI Group, Inc.

1004 E. lllinois St.
Assumption, IL 62510-0020
Phone: 1-217-226-4421
Fax: 1-217-226-4420
Internet: http://www.grainsystems.com

Copyright © 2007 by the GSI Group
Printed in the USA




	Contents
	1. Safety
	2. Installation
	3. Fan Specifications
	4. Operation
	5. Maintenance and Troubleshooting
	6. Parts
	7. Schematics / Wiring Diagrams
	8. Appendix A
	9. Warranty


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




